m m O n w P

G1.
G2.
G3.
G4.

G5.

1.
12.
3.

Q1.
Q2.
R1.
R2.
S1.

CONTENTS

. Machinebody .......... ... ... ... .. 1
. Beltcover mechanism ................ 3
. Crank shaft mechanism ............... 3
. Upper shaft mechanism ............... 5
. Needle bar mechanism ............... 7
. Needle bar flip-up mechanism ......... 1
Presser foot mechanism .............. 13
Presser foot mechanism .............. 17
Presser foot mechanism .............. 21
Presser foot mechanism
(Optionparts) ..........ccoeiiiinin.. 23
Presser foot mechanism
(Optionparts) ............cooiiieinn. 25
. Presser foot lifter mechanism .......... 29
Feed guide mechanism ............... 31
Feed guide mechanism ............... 35
Feed guide mechanism ............... 39
. Lower shaft mechanism ............... 41
. Thread trimmer mechanism ........... 45
. Needle bar and driving clutch
mechanism ......... ... .. ... 47
. Upper threading mechanism .......... 47
. Thread wiper mechanism ............. 49
Threadtension ....................... 51
Thread tension (Option parts) ......... 53
Control box mechanism ............... 55
Control box mechanism ............... 57
Power supply equipment mechanism
(BES-960) ....... .. 59

S2 . Power supply equipment mechanism
(BES-960)

$3. Power supply equipment mechanism
{BES-961)

S4 . Power supply equipment mechanism
(BES-961)

S5 . Power supply equipment mechanism
(Option parts)

$6 . Power supply equipment mechanism
(BES-960, 961)

T1. Power table

T2 . Power table

U . Synchronizer

V. Boring attachment set (Option parts)

W1. Cap frame device (180X70mm)

W2 . Cap frame device (360X85mm)

X . Bobbin winder mechanisme
(Option parts)

Y . Attachment set (Supply parts)
Z. Accessories
Op1.
Op2.
Op3.
Op4.

Embroidery frame (Option parts)

Embroidery frame (Option parts)

Embroidery frame (Option parts)

Embroidery frame (Option parts)

Ga. Gauge parts list
Wa
Wa

—_

. Warning labels

N

. Warning labels



. =K% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

A . =1kB81% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY Exq NAME OF PARTS RM

1 542531001 6|~V K HEAD

2 $42445001 18{7+ KN k¥ 28X25 BOLT, SOCKET (S/P WASHER) M8X25

5 $42532001 6{7—LHhii—L ARM COVER, L

6 062501016 | 12{#~x5x10 SCREW, PAN M5X10

8 542533001 PV ESN CAP VISOR GUIDE

9 018501036 | 12|7+F/ b5X10 BOLT, SOCKET M5X10

11 542450001 2(aF 14XV KA FIXED BED, A

12 542451001 1aF1~XYFB FIXED BED, B

13 542460001 3|FTENYF RETRACTING BED

15 543479001 YRV FHIN-CY 3 BED COVER ASSY, C

15-1 542411001 1Ry FHi~C BED COVER, C

16 543480001 2NV FHIN~AT X BED COVER ASSY, A

16-1 S$42412001 2i{xNY b AN-A BED COVER, A

17 542412001 3|~y b AIR=-A BED COVER, A

19 542413001 9Hh—-HHxTA COVERSUPPORT, A

21 061400816 | 184> 4xs SCREW, FLAT M4X8

23 $23418001 | 36(> xxaxs SCREW, M4X5

25 542415001 3(Hii—yHx COVER SUPPORT

27 £08400806 3[+ r>234x8 SCREW, TRUSS M4X8

29 543481001 1INy FHIN=-BY 3 BED COVER ASSY, B

29-1 542414001 HRY FAHN -8B BED COVER, B

30 $42466000 TRV EHIN=2 =0 BED COVER SEAL

31 543482001 2137 ANV FHNR=-AY X FIXED BED COVER ASSY, A

31-1 542416001 2(aF 14Xy KHN-A FIXED BED COVER, A

33 S$42417001 3NV KRAR~-H BED SPACER

35 542418001 (XY EHH TR b BED SUPPOPT BOLT

37 018082536 | 127+ #J h8x25 BOLT, SOCKET M8X25

38 025080236 | 12({>¥HxF21v8 WASHER, PLAINM 8

39 542419001 4ihnN—44y18 COVER SUPPORT, B

41 061400816 8+ > 34xs SCREW, FLAT M4X8

43 523418001 4{> x % 48X5 SCREW, M4X5

45 542420001 6{~xV FHHITA BED SUPPORT, A

47 $42445001 12{7F+ K F ¥ 28X25 BOLT, SOCKET (S/P WASHER) M8X25

49 542421001 3|~y F4H s BED SUPPORT, B

50 542427001 6|7 — /-2 SCREW, TAPER M4

51 542446001 6(7+HKNL ¥ 36x14 BOLT, SOCKET (S/P WASHER) M6X1 4

53 542422001 6|~XYV KFHHITFY b BED SUPPORT NUT

54 018082536 6|7 K b8x2s BOLT, SOCKET M8X25

55 $42426001 ble>H¥Hx a0 WASHER, PLAINS 8

57 542423001 Iy ETIFY b BED BRACKET

59 542445001 917+ KL h¥ 7 18X25 BOLT, SOCKET (S/P WASHER) M8X25

61 542424001 CIRVA N & BED SUPPORT SHAFT

62 012500836 6|7+t >5%8 SET SCREW, SOCKET (FT) M5X8

63 528424001 9IXZ A HFHZ WASHER, THRUST

64 028120242 3N ExYH X212 WASHER, SPRING 2-10

66 025100132 6les¥AHzxav10 WASHER, PLAIN S 10

67 028100246 6[/N x4 H%2-10 WASHER, SPRING 2-10

68 021100202 6V b2>z10 NUT, 2 M10

71 104449009 3|dat15s RUBBER CAP, 15.5

73 $42425001 4ia—-FAHxT CORD HOLDER

74 510243000 | 16f{r 10> 75> FNK-3N CORD HOLDER, NK-3N

75 149547000 | 19|a—FK#*¥x CORD HOLDER, 4N

77 062400816 | 20|+ ~234xs SCREW, PAN M4X8

79 117936009 | 12{74+>94 RUBBER CAP, 9.4

81 542448001 3INYKE2IEFY BED RETRACTING DOG

83 018400636 3|7 F K haxe BOLT, SOCKET M4X6

85 542449001 3[RV FRIEFTL2 DOG PLATE

87 062400616 6|+ ~amaxe SCREW, PAN M4X6

89 $36220001 LR JAT/ A SENSOR PCB ASSY

91 062300506 6]+ ~33x5 SCREW, PAN M3X5

93 542447001 S5[xvrHSFE BED GUIDE

94 018401236 | 20|7F# hax12 BOLT, SOCKET M4X12
155-960-050 155-960-050



B. ~NJU k #7/N—R8{% /Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

B. NJL b H/\—R8% /Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

REF.NO. CODE |qQTY b X1 NAME OF PARTS RM
1 $42339001 1NN R HN=N=2R BELT COVER BASE
2 0A5401006 | 3|F+~3/i% & 54x10 SCREW, PAN (S/P WASHER) M4X 10
3 $42338009 | 1|~xnr#mii—ay 2 BELT COVER ASSY, A
4 002400514 | 3|++~zaxs SCREW, PAN M4X5
5 $42337009 | 1|~nkHss—B BELT COVER, B
6 008400604 | 4|+ +35z14xe SCREW, TRUSS M4X6
7 $42340001 | 1|~nrni—z274 BELT COVER STAY
5 8 0A5400806 | 2|++~+% 34x8DB SCREW, PAN (S/P WASHER) M4X8
@tl 9 $42341009 1171<w—-%8 STOP MARK, B
~. o
/
0
0 o —1
&
155-960-051 155-960-051
C . BREP#RAMR / Crank shaft mechanism/ Kurbelwelle / Mécanisme de vilebrequin C . BREDHARI{R / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del cigueal / Mecanismo del cigiefal
REF.NO. CODE_ |qTv Ev A1 NAME OF PARTS RM
1 $42344001 | 1|7 k9 yyns DRIVING SHAFT BEARING
§—31 2 $42445001 | 4|7F %L b4 T8x25 BOLT, SOCKET (/P WASHER) M8X2 5
5 $32422001 | 1|vkwvo x50 DRIVING SHAFT BUSH
6 012060636 1|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
7 076202800 | 1|2~ o4 %4 620222 BALL BEARING, 620272
8 048350242 | 2|t x7FF3amcas RETAINING RING, C35
17 $32423100 | 1|7-vs PULLEY, B
) 18 $42345009 | 1|7—-vuzs-uB PULLEY SCALE, B
9 19 012060636 2{7FES6X6 SET SCREW, SOCKET (FT) M6X6
20 076204659 1|#2= T2y 4620avy BALL BEARING, 6204VV
21 $32536001 | 1[rusxgr% ZERO BIGHT NEEDLE LOCATION DOG
22 062401616 | 2|+ ~zax16 SCREW, PAN M4X16
23 026040236 | 2|S5¥Hx3H%a WASHER, PLAIN 4
28 24 $32424000 | 1|25z ra0vs94 ROLLER BEARING, THRUST

25 $32521001 | 2[zx5z r¥Hx WASHER, THRUST

22,3 26 $12134001 | 1|3n44TH5— INNER PRESSER COLLAR
27 012060636 | 2|77t 56x6 SET SCREW, SOCKET (FT) M6X6
28 542343000 Ll Ay 4 DRIVING SHAFT
29 542642001 | 1|L 4y CONNECTING SHAFT
30 $32650001 | 14[FI>YT54 v rh5— CHANGE BRACKET COLLAR
31 018501436 | 14|77 % k5x14 BOLT, SOCKET M5X14

19
155-960-103  155-960-103
4



D . L #R8{% / Upper shaft mechanism / Obere Welle / Mécanisme de |'arbre supérieur
/ Mecanismo del eje superior

D . E#R3{% / Upper shaft mechanism / Obere Welle / Mécanisme de |'arbre supérieur
/ Mecanismo del eje superior

155-960-109

REF.NO. CODE QTY Er XA NAME OF PARTS RM
1 $42534101 (AVE AP VA NEDDLE DRIVING CAM ASSY
1-1 $42535001 JAVEEA R FA NEEDLE BAR DRIVING CAM
1-2 $42536001 BINYUFYIHLY AHS— COLLAR
1-3 018503036 6|7 F KL F5X30 BOLT, SOCKET M5X30
1-4 $42537001 6|~XFPYULTHE—2Y 2 BEARING CASE ASSY
1-5 $42539101 6|X/FHIHAL WORK CLAMP CAM
1-6 062670812 | 18|+ ~33.57-40%8 SCREW, PAN SM3.57-40X8
1-7 025350136 | 18|eS>¥#H %335 WASHER, PLAINS 3.5
1-8 028350246 | 18|/ x¥H x2-35 WASHER, SPRING 2-3.5
1-9 $42540000 6|=—RKRTFYLY NEEDLE BEARING
1-10 542541001 6|L>ryaY K CONNECTTING ROD
1-11 012500536 6|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
1-12 $42542001 6|7 ELhL~N—2 THREAD TAKE-UP BASE
1-13 501696001 18|45 % U357X6 SCREW, FLAT SM3.57X6
1-14 $42543101 6|7 BT R A THREAD TAKE-UP DRIVING CAM
1-15 062670812 | 18|+ ~23.57-40X8 SCREW, PAN SM3.57-40X8
1-16 025350136 | 18{t>¥ #3735 WASHER, PLAINS 3.5
1-17 028350246 | 18(/xxH¥ Hx2-35 WASHER, SPRING 2-3.5
2 018501236 18| 7+ # I k5X12 BOLT, SOCKET M5X12
5 $42544001 6|NUKEI I RYLN=T 3 NEEDLE BAR DRIVING LEVER ASSY
6 $42547001 6|7 KL h DRIVNG CONNECTOR
7 S$42548001 12[(nO03E > PIN, 3
8 062300416 | 12|F~X2M3X4 SCREW, PAN M3X4
9 012400436 | 12|77+ >4xa SET SCREW, SOCKET (FT) M4X4
10 $42549001 GINURITEILINT Y NEEDLE BAR DRIVING LEVER SHAFT
" 002400514 6|+F+~N34x5 SCREW, PAN M4X5
12 012500536 | 1217+ ES5X5 SET SCREW, SOCKET (FT) M5X5
13 $42619001 6ltvrhS— SET SCREW COLLAR
14 012400436 | 12|7+EkS>axa SET SCREW, SOCKET (FT) M4X4
15 $42550001 6|NO.1EY PIN, 1
16 002400514 6|+ ~104xs SCREW, PAN M4X5
17 021060106 6122+ ke NUT, 1 M6
18 025060236 6|lE>HHZFII6 WASHER, PLAIN M 6
19 028060246 6| NxHH%2-6 WASHER, SPRING 2-6
20-1 $42552001 6|vTUL /AR ES JUMP SOLENOID BASE
20-2 $42553100 (IPAPIAIVESN [JUMP SOLENOID
20-3 $42931000 6lvL /1KYy SOLENOID CUSHION
20-4 $44516001 6ltvbhS— SET SCREW COLLAR
20-5 $36264001 12{7+kE53.5%35 SET SCREW, SOCKET (FT) M3.5X3.5
21 018501036 | 18|73+ &I +r5X10 BOLT, SOCKET M5X10
22 542618001 6|V ThIF L2493 JUMP ROTARY BODY ASSY
22-1 012300336 | 24|77+ & 353x3 SET SCREW, SOCKET (FT) M3X3
31 $42557001 6|V ThHAEYT Y JUMP GUIDE SHAFT
32 $42620001 6{h>—6 COLLAR, 6
33 $42558101 6|V LTRNYINTY JUMP STOPPER SHAFT
34 $42559100 | 12§ ¥ > 7 A NVIST L JUMP STOPPER RUBBER
35 048030346 6|k xTE3 RETAINING RING, E3
36 014500836 | 12|77+ 7K 35x8 BOLT, SOCKET (CP) M5X8
37 $42927001 AE=EP ZAE SPRING, COIL
40 $42560001 6|NDRYTIFEY N NEEDLE BAR VERTICAL SET
40-1 $42561001 IPAPFEEE £ JUMP CLAMP
40-2 062670812 6|+ ~N23.57-40X8 SCREW, PAN SM3.57-40X8
40-3 $42562001 IPAPIE R JUMP BRACKET
40-4 $42616001 IVAPPIAT SPRING, JUMP
40-5 $42614001 BlERNUFS AR BASE NEEDLE BARBUSH
41 $42563001 6| RNDKY BASE NEEDLE BAR
42 012500536 | 12|77+ ES5X%5 SET SCREW, SOCKET (FT) MI5X5
47 028050246 | 18|/sxH¥#H %25 WASHER, SPRING 2-5
155-960-109



E. $t#ER31% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

a
|
|
l
|
| |
I
|
I

L

H /__—/
11-37 1-38

2.
1:%.(?

"\ 1-40

ﬂ‘) %

E. $1#ER81% / Needle bar mechanism / Nadeistangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

155-960-118

REF.NO. CODE Q'TY A NAME OF PARTS RV
1 542648201 NAVE: Lk el S NEEDLE BAR CASE ASSY
1-1 $32581301 ANVE L Ews NEEDLE BAR CASE
1-2 $32584001 | 54|/\UR" NEEDLE BAR
1-3 $32585001 | S54|/nUFHmEI IR SPRING
1-4 118735002 | 54|##H % WASHER
1-5 $36153100 | 54|y v>3arda RUBBER, CUSHION
1-6 $32587001 | 54| 3y yF oA bMYit— TOP DEAD CENTER STOPPER
1-7 018301036 | 54{7+ K b 3X10 BOLT, SOCKET M3X10
1-8 $32588001 | 54|nUKHE%x NEEDLE BAR CLAMP
1-9 062350816 | 54|*~035x8 SCREW, PAN M3.5X8
1-10 $33149000 APES AVAVE D2 FELT PACKING
1-11 $32654001 6| 7T MAHT FELT SUPPORT
1-12 062400816 | 12|+~204x8 SCREW, PAN M4X8
1-13 025040136 | 12leSsH¥FHx>aAva WASHER, PLAIN S 4
1-14 $33149000 (3R WAE % FELT PACKING
1-15 $36505001 S4\NUKRGA b T FA NEEDLE BAR THREAD GUIDE
1-16 $36264001 | 54|7+E535%35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 $39415201 6T FHnN-o3 UPPER COVER ASSY
1-17-1 S40719101 | 54|F#hv1r3F INNER THREAD GUIDE
1-17-2 008300514 [ 54|+ +5Z2213X5 SCREW, TRUSS MSX5
1-18 008400806 | 24|+ +> X 14Xx8 SCREW, TRUSS M4X8
1-19 $32592009 6|HhTHIN— LOWER COVER
1-20 008400806 | 12|+ k> X 4xs SCREW, TRUSS M4X8
1-21 544930001 APEER R A LOWER THREAD GUIDE ASSY
1-21-1 $32593001 6| 51 b3F LOWER THREAD GUIDE
1-21-2 $44928000 6|1 rAHT -+ THREAD PRESSER SHEET
1-22 $44927001 | 54i1 bAH T/ X SPRING
1-23 002300403 | 54|+7+~13x4 SCREW, PAN M3X4
1-24 008400806 | 12|+ k> X 34xs SCREW, TRUSS M4X8
1-25 $32595001 6|NUEYHLIKL - NEEDLE BAR GUIDE RAIL
1-26 062400816 | 30|+~o4xs SCREW, PAN M4X8
1-27 $32596001 6|r—23mL—-i RAIL FOR CASE
1-28 062401016 | 24|+ ~24x10 SCREW, PAN M4X10
1-29 $32597001 6|/ x4y SPRING BRACKET
1-30 014400636 6|7+ * 24x6 SET SCREW, SOCKET (CP) M4X6
1-31 $32600001 6|72y THREAD TAKE-UP SHAFT
1-32 $32631001 6|7 YTV THREAD TAKE-UP SHAFT BUSH
1-33 $32651001 | 54i7>E>L/N=93 THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000 | 54|7>E>L /= THREAD TAKE-UP LEVER
1-33-2 $32632000 | 54|F7>E>HKZR THREAD TAKE-UP BOSS
1-33-3 $46404001 | 108 |+ ~aM3X7 SCREW, PAN M3X7
1-34 014400636 | 247+ 7+ 34x6 SET SCREW, SOCKET (CP) M4X6
1-35 $32634001 6|7 ELKTTY THREAD TAKE-UP HOLDING SHAFT
1-36 $32635001 6|7rELFTTYI THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | 54|72 Er*kT THREAD TAKE-UP HOLDING
1-38 $32638001 | 54|%v 7 /3% SPRING
1-39 $15629011 | 54|3 > /v DBXKS NEEDLE, DBXKS (#11)
1-40 $35632001 6|ES¥H %8 WASHER, PLAIN M8
1-41 $36434001 6|1 r3IFA THREAD GUIDE, A
1-42 062400616 | 12|+~M4xe SCREW, PAN M4X6
1-43 540718001 6|1 hIFyT THREAD GUIDE, U
1-44 008400806 | 12|+ +> Z4x8 SCREW, TRUSS M4X8
2 018061636 | 24|7+ K F6X16 BOLT, SOCKET M6X 16
3 025060236 | 24{c>H¥H2F 176 WASHER, PLAIN M 6
4 028060246 | 24{/\x¥H %26 WAGSHER, SPRING 2-6
5 $32582001 (JAVE X S - £ NEEDLE BAR CASE BRACKET, R
6 $32583001 6| UERYr—ARETL NEEDLE BAR CASE BRACKET, L
7 $32652001 12|11 F ¥ A E> POSITIONING PIN
8 $32653001 122|1FX¥4F+Y b POSITIONING NUT

155-960-118



E. $t#B91% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

E. §t4%B1% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM
9 113431002 12|% 4 % WASHER
44 $32598001 6|V=7HAF LINEAR GUIDE
45 018301036 | 24|7# 4K k 3X10 BOLT, SOCKET M3X10
a7 $42592001 6 |RSRN— X RSR BASE
48 018501436 18| 7+ #J h5X14 BOLT, SOCKET M5X14
49 062300416 | 36|F+~2M3x4 SCREW, PAN M3X4
58 070699800 6|2~ 7 /re99zz BALL BEARING, RADIAL 699ZZ
59 $32639001 6|>vyranhs— BEARING COLLAR
60 $42624001 blTFxA142 POSITIONING PLATE
~ 61 018401036 127+ Fi b ax10 BOLT, SOCKET M4X10
| |1-37 1-38 62 018501236 6|7+ KN k5x12 BOLT, SOCKET M5X12
63 025050236 blESHHRFIIS WASHER, PLAINM 5
64 028050246 6|/ Y Hx25 WASHER, SPRING 2-5
| 65 062300816 12|+ ~NaM3x8 SCREW, PAN M3X8
101 $45101001 1k T+ =3I LABEL, 1 HEAD
102 $45102001 T{hTF o N=5 N2 LABEL, 2 HEAD
— @\ 103 $45103001 1 FFonN—3~IL3 LABEL, 3 HEAD
3 104 $45104001 1HryTFoN=3ANg LABEL, 4 HEAD
105 $45105001 1 r T+ 8=5 A5 LABEL, 5 HEAD
106 $45106001 ey TFF2 =56 LABEL, 6 HEAD
155-960-118 155-960-118

10



. $HEY)#2ERA1R / Needle bar flip-up mechanism / Nadelstangehochstellung

/ Mécanisme de sautée de la barre a aiguille / Mecanismo del lanzador de barra de aguja

F. $1iEt)#232 6% / Needle bar flip-up mechanism / Nadelstangehochstellung

/ Mécanisme de sautée de la barre a aiguille / Mecanismo del lanzador de barra de aguja

REF.NO. CODE |QTY £ AL NAME OF PARTS RV
1 $42646101 1HFzovgysass CHANGE BOX ASSY
1-1 $44697001 EESET P CHANGE BOX
1-2 $44686001 1Fzrons- CHANGE BOX COLLAR
1-3 014060632 | 2|7+ r xexev %3 SET SCREW, SOCKET (CP) M6X6
1-4 544690001 Hhusvah CAM SHAFT
1-5 $17390001 gz vna CHANGE CAM
1-6 012500536 | 2|7+ES5xs SET SCREW, SOCKET (FT) M5X5
1-7 $42632100 | 1|/swzxE-4%c73 PULSE MOTOR ASSY, C
1-8 018401236 | 4|7+ % hax12 BOLT, SOCKET M4X12
1-9 028040246 | 4|xzx¥Hz24 WASHER, SPRING 2-4
1-10 025040136 | 4leSs+¥#Hz2vanva WAGSHER, PLAIN S 4
1-11 $42628051 1%#voaxvr—a BEVEL GEAR, A
1-12 014400636 | 2|7+ % 34x6 SET SCREW, SOCKET (CP) M4X6
1-13 $17401001 1 vonxr—s BEVEL GEAR, B
1-14 014400636 | 2|7+ 7% 34x6 SET SCREW, SOCKET (CP) M4X6
1-15 $32647001 1l#z>van~-—2 CHANGE ROLLER BASE
1-16 $32648001 9|Hrraneyr CAM ROLLERSET
1-17 021500103 | 9|*+v r1>as NUT, 1 M5
1-18 028050246 | 9|/ xx¥#H 225 WASHER, SPRING 2-5
1-19 004401003 | 2|+%35 % vax10 SCREW, FLAT M4X10
1-20 544685001 2[vnsony FLANGE BUSHING
1-21 014500832 | 2|7+~ % 35x8 BOLT, SOCKET (CP) M5X8
1-22 $42630001 2z vr—z2raq CHANGE CASE BASE
1-23 $32598001 Hu=zrsqr LINEAR GUIDE
1-24 018301036 | 4|7+% . k 3x10 BOLT, SOCKET M3X10
1-25 062300506 | 8|+~a3xs SCREW, PAN M3X5
1-26 540727000 | 1|®k7>r>3arx—543 POTENTIOMETER ASSY
1-27 $42631000 | 1|K7>>ax—-51% POTENTIOMETER PLATE
1-28 025100236 | 1|e>¥#xF1910 WASHER, PLAIN M 10
1-29 $42645000 | 1|FTI>v7-U CHANGE PULLEY
1-30 014400636 | 2|7+ % 34ax6 SET SCREW, SOCKET (CP) M4X6
1-31 014300832 | 1|7+ 7 %3 m3x8 SET SCREW, SOCKET (CP) M3X8
2 $42445001 3|7+ %0 b H2 38X25 BOLT, SOCKET (S/P WASHER) M8X2 5

11

155-960-122

155-960-122

12



G1.$R T BME / Presser foot mechanism/StoffdrickerfuBB / Mécanisme de pied presseur G1 .3 I %/ Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela / Mecanismo de la prensa tela
REF.NO.” OP CODE QTY ErAA NAME OF PARTS
1 542292001 6| VYVE/ITFLEY b TUBELAR ROUND ARM SET, L
1-1 $42291051 6|y VE/HFLYZ TUBELAR ROUND ARM ASSY, L
1-2 $32775000 6|77y T/N% SPRING, COMPRESSION
1-3 U08671003 | 12 +-+~+ 4 X3X5DB SCREW, PAN (S/P WASHER) M3X5
1-4 542289101 12|la71€> FIXED PIN
1-5 503695001 12|45 x6 WASHER, PLAIN 6
1-6 028060246 | 12|/ xH¥H %26 WASHER, SPRING 2-6
1-7 542288001 12(aF71L/3= FIXED LEVER
1-8 $32885001 12{L -k LEVER PIN
1-9 048020346 | 24}t x7TE2 RETAINING RING, E2
2 $42295001 61V VYE/IFREY B TUBELAR ROUND ARM SET, R
2-1 542294051 6|V YE/IFRYZ 2 TUBELAR ROUND ARM ASSY, R
2-2 $32775000 6|77 ITNZX SPRING, COMPRESSION
2-3 u08671003 | 12|+-+~+ L4 RA3X5DB SCREW, PAN (S/P WASHER) M3X5
2-4 542289101 12jaF1E> FIXED PIN
2-5 503695001 12(¥ 4 %6 WASHER, PLAIN 6
2-6 028060246 | 12|/ % ¥FH %X2-6 WASHER, SPRING 2-6
2-7 542288001 12|aF1L3— FIXED LEVER
2-8 $32885001 12({Lin=-E> LEVERPIN
2-9 048020346 | 24|k £7JE2 RETAINING RING, E2
<#HIT U 7285X410mm> <Sewing area “285X410mm” >
17 $42330001 6|VY7730x437 2 TUBELAR FRAME SET, 30X43
17-1 542331001 6|77 7730437 3 SQUARE FRAME ASSY, 30X43
17-11 532798001 6|77 2xAhT— COLLAR
17-1-2 $32799001 6|77 xFY bMa NUT, M4
17-1-3 $33802001 6|77 xxTIMa SCREW, M4
17-1-4 $36043000 6|773m% SPRING
17-2 $42334001 12|y 2%9Hh+ 45D HOLDER, D
17-3 062401416 | 24|F+~34x14 SCREW, PAN M4X14
17-4 021400206 | 24|22 a3+ +4a NUT, 2 M4
"USAR, —#B+ 73 8& " |” For USA & option parts for general ”
<#H 1y 785X100mm> < Sewing area "85X100mm” >
21 $39101001 12|vy7%97—-1073 TUBELAR FRAME ASSY, 10
21-1 $32798001 12723 xHn5— COLLAR
21-2 $32799001 12|79 2+ bM4 NUT, M4
21-3 $33802001 12|79 23T Ma SCREW, M4
21-4 $36043000 [ 12§73/ SPRING
21-5 $39104001 241y HhrcC HOLDER, C
21-6 061300616 | 36{% > 3x6 SCREW, FLAT M3X6
<8 T U 7115X130mm> <Sewing area "115X130mm” >
22 $39105001 12|V v 79-137 32 TUBELAR FRAME ASSY, 13
22-1 $32798001 12|77 485 - COLLAR
22-2 $32799001 12|79 2 A5V bM4 NUT, M4
iR AR& 22-3 $33802001 12|77 2% Ma SCREW, M4
/ For Supply parts 224 $36043000 | 12|73aw/ix SPRING
22-5 $39104001 24|y 798+ JC HOLDER, C
S 22-6 061300616 | 36(%>3xe SCREW, FLAT M3X6
49 "AToa R " OPTION PARTS ”
<#B T 7285X410mm> < Sewing area "285X410mm" >
23 542330001 6|V 7 730x437 2 TUBELAR FRAME SET, 30X43
L 23-1 $42331001 6|77 7730437 32 SQUARE FRAME ASSY, 30X43
23-1-1 $32798001 6|77 AhT— COLLAR
23-1-2 $32799001 6|77 AFY M4 NUT, M4
23-1-3 $33802001 6|77 AT Ma SCREW, vi4
23-1-4 $36043000 6|7v3amiix SPRING
23-2 $42334001 12{vy29H0+5D HOLDER, D
23-3 062401416 12|#+~204x14 SCREW, PAN M4X14
23-4 021400206 | 24|22+ b4 NUT, 2 M4

155-960-201 155-960-201
13



G1.# T BE{&R / Presser foot mechanism /StoffdrickerfuB /Mécanisme de pied presseur

/ Mecanismo de la prensa tela

G1. I % /Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

15

REF.NO. CODE QTY b xq NAME OF PARTS RM
"FSa R ” OPTION PARTS ”
<1 730X50mm> < Sewing area “30X50mm” >
17 21 $44700001 6|vvyI9-0573 TUBELAR FRAME ASSY, 05
1-7 | 21-1 $32798001 6|77 xh5— COLLAR
> 1.9 = 21-2 $32799001 | 677> x+Y kma NUT, M4
/m/,l a/'l 21-3 $33802001 6|7V AxIMA SCREW, M4
21-4 $36043000 6|773misx SPRING
21-5 $39104001 12{vv297h+r9cC HOLDER, C
21-6 061300616 | 36|%>3x6 SCREW, FLAT M3X6
< T U 755X70mm> <Sewing area "55X70mm" >
21 $44703001 6lvvyIy—-077 32 TUBELAR FRAME ASSY, 07
21-1 $32798001 6|79 xh5— COLLAR
21-2 $32799001 6|77 xFY tMa NUT, M4
21-3 $33802001 6|77 AxTIM4 SCREW, M4
21-4 536043000 6|73z SPRING
21-5 $39104001 12|y 92Hhr7C HOLDER, C
21-6 061300616 | 36|+ > 23x6 SCREW, FLAT M3X6
<HEHIU7230mm> <Sewing area “@30mm"” >
41 515623000 6|7v0%/97%7-07 TUBULAR ROUND FRAME, TFA-07
<1 7350mm> <Sewing area "@50mm" >
41 $15624000 6|7v0%/7%7-09 TUBULAR ROUND FRAME, TFA-09
<f@RIU7280mm> <Sewing area "@80mm" >
41 515625000 6|770%/ 7712 TUBULAR ROUND FRAME, TFA-12
<BNIY7S110mm> <Sewing area "@110mm” >
41 515626000 6|70/ 277—-15 TUBULAR ROUND FRAME, TFA-15
<#HNI)72140mm> <Sewing area "@140mm" >
41 $35655001 6|77/ 797-18 TUBULAR ROUND FRAME, TFA-18
<Y 7205X200mm> < Sewing area "205X200mm” >
46 515627000 6|770%/ 77 —248x24 TUBULAR ROUND FRAME, TFA-24X24
<#H T 7285X215mm> <Sewing area "285X215mm" >
46 $15628000 6{770%F/ 77 —248X30 TUBULAR ROUND FRAME, TFA-24X30
<3 T Y 7410X260mm > <Sewing area "410X260mm” >
46 $36495001 3|770% /7% —32X45 TUBELAR ROUND FRAME, TFA-32X45
" E¥ R "For supply parts
<S=8mm,L=21Tmm> <S=8mm,L=21mm>
49 $33207000 12oF3adwrxi21 ADJUSTING SCREW, 21
hri =]
’ffm;[‘““ M oarts <S=8mm,L=23mm> <S=8mm,L=23mm>
orsupply p 49 $33208000 | 1|77F3ve 12923 ADJUSTING SCREW, 23
S <S=8mm,L=27mm> <S=8mm,L=27mm>
49 $33209000 1W272F3avt1x27 ADJUSTING SCREW, 27
a9 <S=8mm,L=31mm> <S=8mm,L=31mm>
49 $29634001 179F3amtrxdL ADJUSTING SCREW, L
L
155-960-201 155-960-201

16



G2 . ¥ I BA{% / Presser foot mechanism /StoffdrickerfuB3 / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

G2 .3 I 8% / Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

17

REF.NO. CODE |[qTY £ XA NAME OF PARTS RV
3 $43465001 1lesvvanr—nss: HOLDER BASE FRAME ASSY
3-1 $42335001 1les993970L-46cy 3 HOLDER BASE FRAME ASSY, C
3-1-1 $42314001 1lesvsasoL-ac HOLDER BASE FRAME, C
+7 %3 B& 20-4 3-1-2 $42304000 | 4|z~uIHIILRY FELT, Y
/ OPTION PARTS % 3-2 542315001 1eswsamrL-aL HOLDER BASE FRAME, L
%-204 3-3 542316001 | 1|£577397L— 4R HOLDER BASE FRAME, R
20.5 20-2 3-4 $42324000 2{7L—LLYH YA 4R FRAME CONNECTING PLATE, R
¥ 3-5 $42297001 | 12{n%+v tme NUT, SQUARE M6
3-6 018061036 | 12|7+FJ b6X10 BOLT, SOCKET M6X10
20-3 3.7 025060236 | 12|e5% 525296 WASHER, PLAIN M 6
205§ 3-8 018401436 | 8|7+ # .1 rax14 BOLT, SOCKET M4X 14
3-9 025040236 | 8|eS¥#xF1a WASHER, PLAIN M 4
20-1 S 203 3-10 542321001 | 4|7L—4aLihYLaFs 3 FRAME CONNECTING PLATE ASSY, F
N 20-3 3-11 018401236 | 32|77+ % tax12 BOLT, SOCKET M4X 12
19 \ 3-12 025040236 | 32|59 37194 WASHER, PLAIN M 4
% 3-13 $42326001 | 7|EST74/ UYL TL—LY 3 HOLDER BASE SETTING FRAME ASSY
3-13-1 $42325001 | 7|57 tuvsIL—ni HOLDER BASE SETTING FRAME
3-13-2 $32784000 | 14|1Fxx+v tMa POSITIONING NUT, M4
3-14 060401016 | 21[/31 > Kax10 SCREW, BIND M4X10
<#% 1Y 7285X410mm> <Sewing area “285X410mm” >
16 $43473001 | 6|t 3574 30xa3% 3 SQUARE FRAME SET, 30X43
16-1 $42331001 | 6|#n %7 730x43% 2 SQUARE FRAME ASSY, 30X43
16-1-1 $32798001 | 6|77 xn5— COLLAR
16-1-2 $32799001 | 6|77 v x+v hMa NUT, M4
16-1-3 $33802001 | 6|74 v x2yma SCREW, M4
16-1-4 $36043000 | 6|77 3/1x SPRING
16-2 $43471001 | 6|e5742n348L HOLDER, BL
16-3 $43472001 | 6|57 HF 78R HOLDER, BR
16-4 062401216 | 24| ~aMmax12 SCREW, PAN M4X12
16-5 021400206 | 24|2v23v ha NUT, 2 M4
<#E% 1 U 7450X305mm > <Sewing area "450X305mm" >
18 $33804101 | 6]t 3574 30xa8% 3 SQUARE FRAME SET, 30X48
18-1 $32795101 | 6|5~ 7~ 30xa8% 3 SQUARE FRAME ASSY, SPFA-30X48
18-1-1 $32798001 | 6|77 vxn5— COLLAR
18-1-2 $32799001 | 6|74 v x3v rma NUT, M4
18-1-3 $33802001 | 6|74y xxvma SCREW, M4
2 163 é 18-1-4 $36043000 | 6|73 /xx SPRING
- 18-2 $33805001 | 6|e577 77 YAR HOLDER, AR
E 162 18-3 $33806001 6lesToAF AL HOLDER, AL
18-4 062401216 | 24| ~amax12 SCREW, PAN M4X12
18-5 021400206 | 242327 ha NUT, 2 M4
RS
/ For Supply parts 7o a LB " “OPTION PARTS ”
S <THDTH> <For setting the holder base assy >
19 $34558000 | 12|V v 3 % Ymaxio SCREW, KNOB M4X10
49
20 $42329001 PP PEN SASHES FRAME ASSY
1 20-1 542318001 | 2|#>%>7432 SASHES FRAME HOPIZONTAL
20-2 $42317001 | 2|7 427445 SASHES FRAME VERTICAL
20-3 $32791000 | 16|47 > %> 21Uy 7290 CLIP, 290
20-4 $36408000 | 4|24 uv 7220 CLIP, 220
20-5 060401016 | 22|/t1 > Faxio SCREW, BIND M4X10
155-960-201 155-960-201

18



G2 . ¥ T BI{% / Presser foot mechanism /Stoffdrickerful / Mécanisme de pied presseur

G2 . ¥ T R8{& / Presser foot mechanism / StoffdrickerfuB3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela / Mecanismo de la prensa tela
REF.NO. CODE [QTY £ A4 NAME OF PARTS RV
AT BB ” OPTION PARTS ”
<#H 71U 7285X410mm> <Sewing area “28X410mm" >
- 16 $43473001 12|57 730437 2 SQUARE FRAME SET, 30X43
73 B& %20-4 16-1 $42331001 | 12|h 7 7430x437 32 SQUARE FRAME ASSY, 30X43
/ OPTION PARTS 0.4 16-1-1 $32798001 | 12|77 2 45— COLLAR
%’ 16-1-2 $32799001 | 12|77 x+Y kM4 NUT, M4
20-5 *? 16-1-3 $33802001 12179 2% M4 SCREW, M4
16-1-4 $36043000 | 12j7739/8% SPRING
20-3 16-2 $43471001 12|e>27AF7J8BL HOLDER, BL
16-3 $43472001 12|e579h+JBR HOLDER, BR
205—% 16-4 062401216 | 48|F~aMmax12 SCREW, PAN M4X12
20-1 16-5 021400206 | 48|22z b4 NUT, 2 M4
<H#HRIUTS175mm> <Sewing area "@175mm” >
24 $15642001 6|72 ROUND FRAME, SPF-21
<#E$ I 72210mm> <Sewing area “"@210mm"” >
24 515646001 6|lT>7%925 ROUND FRAME, SPF-25
————————————————————— L N L R e i ahia ittt ettt -
<#H 1Y 7205xX200mm> |<Sewingarea “205X200mm” >
26 S$15650001 6|h U T 248X24 SQUARE FRAME, SPFA-24X24
<#RIY7415X170mm> <Sewing area “415X170mm"” >
26 S$15654001 6|5 7 745%X23 SQUARE FRAME, SPFA-45X23
<f#H T ) 74315X215mm> |<Sewingarea “415X215mm" >
26 $15658001 61n v 77 4a5x27 SQUARE FRAME, SPFA-45X27
<RI 7415X260mm > <Sewing area "415X260mm" >
26 $15660001 6|H v 77 45%32 SQUARE FRAME, SPFA-45X32
T "For supply parts
<S=8mm,L=2Tmm> <S=8mm,L=21Tmm>
49 $33207000 1N79F3oe1xI2 ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S=8mm,L=23mm>
49 $33208000 177F37212523 ADJUSTING SCREW, 23
<S=8mm,L=27mm> <S=8mm,L=27mm>
49 533209000 17053t rxo27 ADJUSTING SCREW, 27
<S=8mm,L=31Tmm> <S=8mm,L=31Tmm>
49 $29634001 LA PAVE PN ADJUSTING SCREW, L
it AR A
/ For Supply parts
S
49
L
155-960-201 155-960-201

19

20



G3 . I B{& / Presser foot mechanism /Stoffdriickerfu3 / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

G3.3B I B{RK / Presser foot mechanism/StoffdriickerfuB3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

21

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
3 $43465001 1e5773m7L—-—473 HOLDER BASE FRAME ASSY
3-1 $42335001 1e57237bv—-4LCy 2 HOLDER BASE FRAME ASSY, C
3-1-1 $42314001 1572370 —-4C HOLDER BASE FRAME, C
3-1-2 $42304000 A{AXYIgTIIRY FELT,Y
3-2 $42315001 1eZ723av7L—-4L HOLDER BASE FRAME, L
3-3 542316001 137237701 —-4R HOLDER BASE FRAME, R
3-4 $42324000 2(7L—4LL o YALER FRAME CONNECTING PLATE, R
3-5 542297001 12187+ M6 NUT, SQUARE M6
3-6 018061036 | 12|7+ K h6x10 BOLT, SOCKET M6X10
3-7 025060236 | 125> ¥ HxF176 WASHER, PLAIN M 6
3-8 018401436 8|7+ K baxia BOLT, SOCKET M4X14
3-9 025040236 8les¥HxrFIIA WASHER, PLAIN M 4
3-10 $42321001 A P AVENN VI AV B 1 7 FRAME CONNECTING PLATE ASSY, F
3-11 018401236 | 32|77 KJ baxi2 BOLT, SOCKET M4X12
3-12 025040236 | 32(eS>¥HxrF1a WASHER, PLAIN M 4
3-13 542326001 75272 0V T7L-0L7 3 HOLDER BASE SETTING FRAME ASSY
3-13-1 $42325001 70577 09570 -4 HOLDER BASE SETTING FRAME
3-13-2 §32784000 | 14|41 F¥ x+V rM4 POSITIONING NUT, M4
3-14 060401016 | 21|/x1 > K4ax10 SCREW, BIND M4X10
AT a " ” OPTION PARTS ”
<7EORHLA> <For spidernet frame>
30 515612000 6|7/ RILTY SPIDER NET FRAME HOLDER, PFH2- 2
<HEHIU7230mm> <Sewing area”@30mm” >
31 515613000 6|7/ 2797 —07 SPIDER NET FRAME, SPFH-07
36 515618000 6|FH7%7-07 INNER ROUND FRAME, SPF-07
<$WIy72350mm> < Sewing area”@50mm” >
31 $15614000 6|7/ X7%7-09 SPIDER NET FRAME, SPFH-09
36 $15619000 6|+h7%7—-09 INNER ROUND FRAME, SPF-09
<f@® T 7280Mmm> <Sewing area”@80mm"”“ >
31 $15615000 617E/ X7 —12 SPIDER NET FRAME, SPFH-12
36 $15620000 6|FH77—-12 INNER ROUND FRAME, SPF-12
<@y 7z110mm> <Sewing area”2110mm” >
31 $15616000 6|7/ 279 —15 SPIDER NET FRAME, SPFH-15
36 $15621000 6|FH7—15 INNER ROUND FRAME, SPF-15
tHis FAAB A <##I')72140mm> <Sewing area”@140mm” >
/ For Supply parts 31 $15617000 | 6|7 E/ 27718 SPIDER NET FRAME, SPFH-18
36 $15622000 6|77 —-18 INNER ROUND FRAME, SPF-18
S
49 "R EER " " For supply parts
<S=8mm,L=21mm> <S=8mm,L=21Tmm>
49 $33207000 Ho2Faverzon ADJUSTING SCREW, 21
L <S=8mm,L=23mm> <S=8mm,L=23mm>
49 $33208000 172F39€1x223 ADJUSTING SCREW, 23
<S=8mm,L=27mm> <S=8mm,L=27mm>
49 $33209000 1M72F3mer1xI27 ADJUSTING SCREW, 27
<S=8mm,L=31Tmm> <S=8mm,L=31Tmm>
49 $29634001 1M79F3antyxIL ADJUSTING SCREW, L
155-960-201  155-960-201

22



G4 . I IR (+ 7 3 3 > EB&h) / Presser foot mechanism (Option parts)
/ Stoffdriickerfu3 (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

G4 . IR (4 7 3 > 88&) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

23

REF.NO. CODE Q'TY B Ao NAME OF PARTS RV}
53 536400001 6|x—LTVV 32 NAME FRAME ASSY
53-1 536399001 6|x—LT773012 NAME FRAME PLATE
53-2 520012001 6|A~R—¥ SPACER
53-3 509823101 6|21 FTL—bo 3 SLIDE PLATE ASSY
53-4 $S09830101 6|1 2/3%(A) SPRING, PLATE A
53-5 509827001 6| HITANR—Y SPACER, PRESS
53-6 509828101 6|77+ FRAME PRESSER PLATE
53-7 062671014 | 42+ ~2357-40X10 SCREW, PAN SM3.57-40X10
53-8 028350243 | 42|/xx ¥ #H %2-35 WASHER, SPRING 2-3.5
53-9 025350236 | 18| ¥HxF2I35 WASHER, PLAIN M 3.5
<#IU72105mm> <Sewing area “@105mm” >
54 $32945001 6|77A 3 HOOP ASSY, A
<HERIY7S75mm> <Sewing area "@75mm” >
55 $32946001 6|78 3 HOOP ASSY, B
<HBHIUT7225mm> <Sewing area “@25mm"” >
56 $32947001 6|7v¢cy 3 HOOP ASSY, C
<R T U 760X25mm> <Sewing area "60X25mm" >
57 $32948001 6|7v07 3 HOOP ASSY, D
<#E T 725X60mm> <Sewing area “25X60mm” >
58 $32949001 6|7 7Ev 3 HOOP ASSY, E
<#H T YU 785X60mm> <Sewing area "85X60mm"” >
59 509848001 6|vixV o527 MAGNET CLAMP, 70X90
<#8T Y 7120X50mm> <Sewing area "120X50mm” >
60 157340101 6|4T773X6% 2 HOOP ASSY, 3X6
< T 755X25mm> <Sewing area ”55X25mm” >
61 $30580001 6|76 3 HOOP ASSY, G
Kk " For supply parts "
<#HA~G, #3X6A£EHRZ> |[<Common parts for “"Hoop A~G & 3X6" >
54-1 121765001 6|V73I2xT357 KNOB SCREW, SM3.57
54-2 021670203 6|7V b2>2357 NUT, 2 SM3.57
155-960-201 155-960-201

24



G5 . IR (o 7 2 3 > EB&R) / Presser foot mechanism (Option parts)

/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

G5 . TR (4 7 3 > 8&h) / Presser foot mechanism (Option parts)

/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)

/Mecanismo de la prensa tela (Piezas opcionales)

73-1

é
@ 74-1-1

724-3?

72-1-4— ?

72-1-2 .

74-3 ?—744

74-1

68-4

74-4

i
&—745

74-2

REF.NO. CODE _ |QTy E2 A1 NAME OF PARTS RMVE

<#% 1) 7220X225mm> <Sewing area “220X225mm"” >

67 S44715001 6|V 74923x247 TUBELAR FRAME SET, 23X24

67-1 S$44714001 6|hv 7 23x247 2 SQUARE FRAME ASSY, 23X24

67-1-1 $32798001 6|77 xhT~ COLLAR

67-1-2 532799001 6|77 XY rM4 NUT, M4

67-1-3 $33802001 6|77 xxIME SCREW, M4

67-1-4 536043000 6|773mI% SPRING

67-2 $32797001 12|19 92928F7A HOLDER, A

67-3 062401416 | 24|+ ~24x14 SCREW, PAN M4X14

67-4 021400206 | 24|23 a3+ ba NUT, 2 M4
<HNTY7F225X215mm> < Sewing area "225X215mm" >

68 $44716001 6|57 723x247 2 SQUARE FRAME SET, 23X24

68-1 $44714001 6|79 7723x247 = SQUARE FRAME ASSY, 23X24

68-1-1 532798001 6|70 AhT— COLLAR

68-1-2 532799001 6|77 4xFY rM4 NUT, M4

68-1-3 $33802001 6|77 xxIM4 SCREW, M4

68-1-4 536043000 6|773v % SPRING

68-2 544734001 6|57 2hFJCR HOLDER BASE CLAMP, CR

68-3 S$44733001 6|lE>T7hFICL HOLDER BASE CLAMP, CL

68-4 062401216 | 24|+ ~amax12 SCREW, PAN M4X12

68-5 021400206 | 24(2>=23J ba NUT, 2 M4
<#H 1T U 7220X415mm> < Sewing area "220X415mm" >

69 544720001 6|V 723x437 2 TUBELAR FRAME SET, 23X43

69-1 $44719001 6|Hv 7 23x437 2 SQUARE FRAME ASSY, 23X43

69-1-1 $32798001 6|70 Ah5— COLLAR

69-1-2 $32799001 6|77 AFY FM4 NUT, M4

69-1-3 $33802001 6|77 4% Ma SCREW, M4

69-1-4 $36043000 6|73 x SPRING

69-2 $32797001 121V 979h+TA HOLDER, A

69-3 062401416 | 24|7+~34x14 SCREW, PAN M4X14

69-4 021400206 | 24{2>2FvV bha NUT, 2 M4
<#EHIU7415X220mm > <Sewing area "415X220mm"” >

70 544721001 6|57 723x437 3 SQUARE FRAME SET, 23X43

70-1 544719001 6|#727723x437 3 SQUARE FRAME ASSY, 23X43

70-1-1 $32798001 6|77y Ah5— COLLAR

70-1-2 $32799001 6|77 AFY kM4 NUT, M4

70-1-3 $33802001 6|77 xxTMa SCREW, M4

70-1-4 $36043000 6|7737/8% SPRING

70-2 543471001 6|57 8+ JBL HOLDER, BL

70-3 $43472001 6|58+ YBR HOLDER, BR

70-4 062401216 | 24|+~NaMm4ax12 SCREW, PAN M4X12

70-5 021400206 | 24|25+ b4 NUT, 2 M4
<#E T U 7285X270mm> <Sewing area "285X270mm” >

71 $44725001 6|VY7730x287 2 TUBELAR FRAME SET, 30X28

71-1 544724001 6|h o7 730x287 2 SQUARE FRAME ASSY, 30X28

71-141 $32798001 6|70 xNn5— COLLAR

71-1-2 532799001 6|77 4xFY rM4 NUT, M4

71-1-3 $33802001 6|77 A% M4 SCREW, M4

71-1-4 $36043000 6|773ayi%x SPRING

71-2 542334001 12|9yY79h+9JD HOLDER, D

71-3 062401416 | 24|F+~14x14 SCREW, PAN M4X14

71-4 021400206 | 24{2>23V ba NUT, 2 M4

25

155-960-201

155-960-201

26



G5 . IR (F 7 3 > 8B&h) / Presser foot mechanism (Option parts)
/ StoffdrickerfuBB (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

G5 . R I BR (F 7 3 > EB&) / Presser foot mechanism (Option parts)
/ StoffdriickerfuBB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE ELAq NAME OF PARTS RV
<@ 1) 7270X285mm > <Sewing area "270X285mm” >
67-3 72 $44726001 657 730x28% 2 SQUARE FRAME SET, 30X28
72-1 544724001 6|n47230x28% 3 SQUARE FRAME ASSY, 30X28
72-1-1 $32798001 6|7 xhn5- COLLAR
72-1-2 $32799001 6|77 x5+ Fma NUT, M4
72-1-3 $33802001 6|7 x2vma SCREW, M4
72-1-4 $36043000 | 6|7o3y5% SPRING
72-2 $33805001 6les57o8+5AR HOLDER, AR
72-3 $33806001 6lesmonrsaL HOLDER, AL
72-4 062401216 | 24|+ ~amaxi2 SCREW, PAN M4X12
72-5 021400206 | 24|23+ v ta NUT, 2 M4
67-1-3  67-1-4
<#$ 1) 7385X410mm> <Sewing area “385X410mm"” >
73 544730001 Y7 40X83Y 2 TUBELAR FRAME SET, 40X43
73-1 $44729001 7974 80X437 3 SQUARE FRAME ASSY, 40X43
73-1-1 $32798001 THLANS— COLLAR
73-1-2 $32799001 T AFY KMA NUT, M4
73-1-3 $33802001 Ty AR TIMA SCREW, M4
73-1-4 $36043000 P E YA SPRING
73-2 $42334001 VYT HFID HOLDER, D
73-3 062401416 F+ A 4X14 SCREW, PAN M4X14
73-4 021400206 P EE DAY NUT, 2 M4
<3 T 7415X385mm> <Sewing area "415X385mm” >
74 544731001 6|e>774a0x437 3 SQUARE FRAME SET, 40X43
74-1 $44729001 6|47 5a0xa37 2 SQUARE FRAME ASSY, 40X43
74-1-1 $32798001 6|7 xns- COLLAR
74-1-2 $32799001 6[77o 2+ rva NUT, M4
74-1-3 $33802001 6|77 x2Mma SCREW, M4
74-1-4 $36043000 | 6|7s 3y SPRING
72-13 74-2 $43471001 6le>57ohF 8L HOLDER, BL
74-3 $43472001 6les7onF 78R HOLDER, BR
74-4 062401216 | 24|+ ~aMax12 SCREW, PAN M4X 12
72""“@? 74-5 021400206 | 24|2v2+ v ra NUT, 2 M4
&—74-5
155-960-201 155-960-201

28



H.# I E4F81% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur/ Mecanismo del levantador de ménsula de trabajo

I _E4 % / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

29

REF.NO. CODE |QTY o Ao NAME OF PARTS RM
1 $42564001 | 6lrvTormL—43 PRES. FOOT DRIVING LEVER ASSY
2 $42566001 | 6|r4THEmyLY LINK
3 $42567001 | 6|Lix—24 LEVER SHAFT
4 002400514 | 6|+F~24xs SCREW, PAN M4X5
5 012500536 | 6|7+ J5xs SET SCREW, SOCKET (FT) M5X5
6 $42568001 | 6BlAHToRYLI—Y PRES. FOOT DRIVING LEVER SHAFT
7 002400514 | 6|+%~24xs SCREW, PAN M4X5
8 012500536 | 12|7+E55Xxs5 SET SCREW, SOCKET (FT) M5X5
9 $42619001 | 6|tv rH5-— SET SCREW COLLAR
13 10 012400436 | 12|7+ k& 5axa SET SCREW, SOCKET (FT) M4X4
11 $32674101 | 6|ans ROLLER, 8
12 $32667001 | 6|r#T% PRESSER FOOT SHAFT
13 $32668001 | 6|r#T 4 220U PRESSER FOOT SHAFT BUSH, U
17—§ 14 $32669001 | 6|+4T o4 x50D PRESSER FOOT SHAFT BUSH, D
g 15 $42569001 | 6lr4zvoax PRESSER FOOT SHAFT CLAMP
15 16 062401016 | 6|+ ~24x10 SCREW, PAN M4X10
ﬁ@g 17 $32675001 | 6|r4Ta % RETRACTING SPRING
18 18 081006070 | 6|lou>%rs O RING, P6
© 19 $32664101 | 6|r4 T4 rmaq PRESSER FOOT OPERATING BASE
19_& 20 $42570001 | 6|r#I7> PRESSER FOOT
O 21 0A5400806 | 6|+ ~%% 3axspe SCREW, PAN (S/P WASHER) M4X8
22 $32676000 | 6|x#Tsvsas CUSHION, PRESSER FOOT
! 23 $42571001 | 6lrvr7Por114 PRESSER FOOT GUIDE PLATE
24 062501016 | 18|+~a5x10 SCREW, PAN M5X10
30 $42572001 | 6lr¥TIE—srUVrT2 MOTOR SETTING PLATE, W
12— 31 $42573000 | 6|lr#T/nzE—243 PULSE MOTOR ASSY, W
32 062401016 | 24|+ ~=34x10 SCREW, PAN M4X10
' 33 026040136 | 24|es¥ #2454 WASHER, PLAIN S 4
34 $42574001 | 6lr#TsrEL - RETRACTING LEVER, W
35 $42575001 | 6|z reLii-v4 RETRACTING LEVER SHAFT
36 028060246 | 6|/ix4 %226 WASHER, SPRING 2-6
37 021060106 | 61223 k6 NUT, 1 M6
. 38 $42576001 | 6|a1EeE—4L/5—%3 MOTOR LEVER ASSY, RET
39 $42603001 | 63152 SPRING, COIL
40 $42578001 | 6|r¥IE-st 414 SENSOR PLATE, W MOTOR
41 $32931001 | 6|#>xva SHOULDER SCREW, M4
42 542602001 | 6|e%/t% SPRING, EXTENSION
| 43 012500536 | 6|7+t F5x5 SET SCREW, SOCKET (FT) M5X5
47 542933000 | 6|A4Tz1VF73 SWITCH ASSY, W
48 002021205 | 12]|++~a2x12 SCREW, PAN M2X12
50 018501236 | 12|77 rsx12 BOLT, SOCKET M5X12
51 $43852001 | 6|+ TMswHILZ — MICRO SWITCH HOLDER
. 52 008400806 | 12|+ k52 14x8 SCREW, TRUSS M4X8
.
\ >
35
/i,i/
155-960-204  155-960-204
30



J1 . BREp{AIX 1) BE{R / Feed guide mechanism / Transportfuhrung J1 . BR&EH(ALE 1) B81R / Feed guide mechanism / Transportfihrung
/Mécanisme du guide de I’'entrainement / Mecanismo de la guia de alimentacién / Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion
REF.NO. CODE  [QTY B XA NAME OF PARTS RMY

1 $42312001 | 2[yAo v« Y-FEED BRACKET
2 $42296001 | 2yt us1FY r NUT, Y-FEED BRACKET
3 $42269000 | 2|v =771 Fe20L LINEAR GUIDE, 620L
4 018401436 | 22|7+# . +4x14 BOLT, SOCKET M4X 14
5 $43494001 1{yz bvss—F Y-STOPPER, F

16 $43495001 1[yz pss—r Y-STOPPER, R
7 $42446001 | 2|7+ #u b Y 36X14 BOLT, SOCKET (S/P WASHER) M6X 14
8 509834000 | 4|daxvy RUBBER LEG
9 062300816 | 4|+ ~2aMm3xs SCREW, PAN M3X8
11 $42271051 | A4ly7-u-734v ¢ PULLEY BRACKET, Y
12 $42264051 | 4ls13>97-UAvz TIMING PULLEY ASSY, A
13 $32725000 | 8|=-ra~FULY NEEDLE BEARING
14 $42272001 | 4|7-us PULLEY SHAFT
15 110505001 | 8|¥# % WASHER
16 018400636 | 4|7 % haxs BOLT, SOCKET M4X6
17 028040246 | 4|/xx4H 3224 WASHER, SPRING 2-4
18 158722002 | 4|¥#H %42 WASHER, PLAIN 4.2
19 S42446001 | 8|7+ &N kY I6X14 BOLT, SOCKET (S/P WASHER) M6X 14
22 $42266000 | 4|21 3 FNNbY TIMING BELT, Y
23 $42273000 | 4len-Javois PILLOW BLOCK, 15
24 018062036 | 8|7+ # /L b 6X20 BOLT, SOCKET M6X20
25 028060246 | 8|/\x#H %26 WASHER, SPRING 2-6
26 025060236 | 8|e>¥HxF1ve WASHER, PLAIN M 6
27 $42263051 | 4|z13>97-uUBy3 TIMING PULLEY ASSY, B
28 012060636 | 8|7+t >6x6 SET SCREW, SOCKET (FT) M6X6
29 $42275001 | 2{y7 K59y DRIVING SHAFT, Y
30 $42281000 | 2|y#vUvIn~—-2 CARRIAGE BASE, Y
31 018401236 | 8|7+ #J pax12 BOLT, SOCKET M4X12
32 028040246 | 8|/ <x¥Hix2-4 WASHER, SPRING 2-4
33 025040236 | 8|e>¥HxF1v4 WASHER, PLAIN M 4
34 $42302000 | 2[z~—¥TT b3 SPACER FELT, 3
35 $42278001 | 2|yx+vuvy CARRIAGE, Y
36 018501236 | 12|77+ %A h5X12 BOLT, SOCKET M5X12
37 028050246 | 12{/ix##H %25 WASHER, SPRING 2-5
38 025050236 | 12[e5##xF1s WASHER, PLAIN M 5
39 $42277001 | 4ls13sd~nbrxq% TIMING BELT STOPPER PLATE
40 $42280001 | 8|~ bz~—¥ BELT SPACER
41 018401236 | 16|7+# L haxi2 BOLT, SOCKET M4X12
42 028040246 | 16|/5x¥Hx2-4 WASHER, SPRING 2-4
43 025040236 | 16|59 #ixF 194 WASHER, PLAIN M 4
44 542276001 | 2|ytounn-vv14% FEED COVER SUPPORT PLATE, Y
45 $42446001 | 4|7F#L r¥ o I6x14 BOLT, SOCKET (S/P WASHER) M6X 14
48 018403036 | 2|7+ #JL +4ax30 BOLT, SOCKET M4X30
49 $42445001 | 8|7+ b4y 38X25 BOLT, SOCKET (S/P WASHER) M8X25
52 $36220001 eryxioyz SENSOR PCB ASSY
53 $42274001 1z~—4 SPACER
54 062300816 | 2|+ ~aMm3xs SCREW, PAN M3X8
55 025030133 | 2|e>¥#Hx>393 WASHER, PLAIN S 3
56 542282051 1lye>v ks SENSOR DOG, Y
57 018500836 | 2|7+ # . r5x8 BOLT, SOCKET M5X8
58 028050246 | 2|/s2¥# %25 WASHER, SPRING 2-5
59 025050236 | 2|e5¥AixF1ys WASHER, PLAIN M 5
60 $42276001 | 2|yt ounr-T 1% FEED COVER SUPPORT PLATE, Y
61 060400816 |  4[/S1 > Kaxs SCREW, BIND M4X8
62 $42937001 | 2|yxsunn—-9I43 Y-FEED COVER ASSY, U
62-1 $42311001 | 2|y#&uUhii—nz Y-FEED COVER, U
62-2 $42938000 | 2|t unin-397-7 TAPE

155-960-243 155-960-243
31 32



J1 . BREHAIE Y BfR / Feed guide mechanism /Transportfiihrung J1 . BREHENZ 1) B8R / Feed guide mechanism / Transportfuhrung

/ Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion / Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién
REF.NO. CODE_ |qTv Ev A 1 NAME OF PARTS

63 060400616 8(/%1 > FMmaxe SCREW, BIND M4X6

64 $42308001 | 2|vt2unsi—vt Y-FEED COVER, OUTER

65 060400616 8|/31 > KMaxe SCREW, BIND M4X6

66 $42309001 | 1|vto un/s—rmFR Y-FEED COVER, R INNER

67 060400616 |  4[/51> Fmaxs SCREW, BIND M4X6

68 $42310001 | 1|ytsuni—s%L Y-FEED COVER, L INNER

69 060400616 4134 > FMaX6 SCREW, BIND M4X6

< : @ 28
62-2 v ﬁ ) 35 é% \\ l 27
SR .

155-960-243 155-960-243
33



)2 . 5EEH{ELX | B8R / Feed guide mechanism / Transportfihrung

/ Mécanisme du guide de |'entrainement / Mecanismo de la guia de alimentacién

J2 . BRENAE | B81% / Feed guide mechanism/ Transportfihrung

/ Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion

35

REF.NO. CODE [QTY o X1 NAME OF PARTS RV
71 $18291001 | 13|#2>Av Fxsxs SCREW, BUTTON HEAD M5X8
72 028050246 | 2|/vxv¥Hx25 WASHER, SPRING 2-5
73 025050236 | 2|es¥#HxFays WASHER, PLAIN M 5
74 $42286000 | 2|nri-v 1% COVER SUPPORT PLATE
75 060400616 |  2|/¢1> FMmaxs SCREW, BIND M4X6
78 021400206 | 2{2>2+v ra NUT, 2 M4
79 018501036 | 2|7+ # k5x10 BOLT, SOCKET M5X10
80 028050246 | 2|/ix¥Hx25 WASHER, SPRING 2-5
81 025050236 | 2|es¥HzFams WASHER, PLAIN M 5
82 021500216 | 2222+ k5 NUT, 2 M5
83 018500836 | 2|7+ % r5x8 BOLT, SOCKET M5X8
84 $09834000 | 2|da%+vs RUBBER LEG
85 $43477001 |  2[xz ks X-STOPPER
86 021500216 | 2|222%v rs NUT, 2 M5
89 062300616 | 2|+~am3xe SCREW, PAN M3X6
118 $36220001 | 3|e>##/r4z SENSOR PCB ASSY
119 542274001 | 3|z~x-+ SPACER
120 062300816 | 6|+ ~aMm3xs SCREW, PAN M3X8
121 025030133 | 6|e5##z>393 WASHER, PLAIN S 3
143 $42327001 xpr-os14L X-COVER SUPPORT PLATE, L
144 060400616 2151 > Fmaxe SCREW, BIND M4X6
145 542328001 1xpn—v514R X-COVER SUPPORT PLATE, R
146 060400616 |  2|/11> Fmaxe SCREW, BIND M4X6
147 $42313001 1xt2unn- FEED COVER, X
148 060400616 | 12]/51 > Fmaxe SCREW, BIND M4X6
150 500480000 | 4|2- FEna#s CORD HOLDER, 5N
151 525567000 | 4|a— kR s#s CORD HOLDER, 8N
152 149547000 | 8|a-Fk#+¥zx CORD HOLDER, 4N
153 060400816 | 16|/11> Faxs SCREW, BIND M4X8
154 021400206 | 16[2>2%v ra NUT, 2 M4
155 $32790001 | 4{nvy7ur 415 COUPLING, 15
156 018501636 | 167+ # . k5x16 BOLT, SOCKET M5X 16

178-6—® 1782 158 $42431001 resrysoa CONNECTING SHAFT, A

1784 | @) 159 $42432001 1overysss CONNECTING SHAFT, B
161 $42433001 Hverysomsy CONNETING BEARING
162 076002800 | 1|2% >4 60022z BALL BEARING, 6002ZZ
163 048320242 | 2|+ x77FaHC32 RETAINING RING, C32
165 $42445001 | 2|7+ % r 44 38x25 BOLT, SOCKET (S/P WASHER) M8X25
167 $42462001 1E=2755v+ MOTOR BRACKET
169 $42320000 | 1|yz-%-732 MOTOR ASSY, Y
171 $42445001 | 8|7+ % 44 38x25 BOLT, SOCKET (S/P WASHER) M8X25
173 $42434000 | 1|s k57 —v DRIVING PULLEY
175 $42435001 | 2|o Kk T-usanS— COLLAR
176 018501436 | 2|7+ # r5x14 BOLT, SOCKET M5X 14
177 542436000 | 1|2 kw71 DRIVING WIRE
178 542430001 17-varsz PULLEY BASE ASSY
178-1 542437001 1lr-vsq PULLEY BASE
178-2 $42438000 | 3|{7sv7-va WIRE PULLEY, A
178-3 021060106 | 1{1>2+v ke NUT, 1 M6
178-4 542439001 1l7-u~=-2 PULLEY BODY
178-5 542440001 1]#m ksxss BOLT, M5X55
178-6 021500216 | 1252+ b5 NUT, 2 M5
178-7 018501022 | 4|7+ #u rsx10 BOLT, SOCKET M5X10
178-8 025050134 | 4le>##x>3ms WASHER, PLAIN S 5
178-9 028050242 | 4|/xx4# %225 WASHER, SPRING 2-5
180 542445001 | 2|7+ #n k44 18x2s5 BOLT, SOCKET (S/P WASHER) M8X25
182 543501001 1{y =741 rsosL LINEAR GUIDE, 505L

155-960-243 155-960-243

36



J2 . BREHALE ) B% / Feed guide mechanism / Transportfiihrung
/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

J2 . BREH(AIX ) B{% / Feed guide mechanism / Transportfuhrung
/ Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacién

REF.NO. CODE |QTY Er x4 NAME OF PARTS RVY
184 $43502001 1oL ryny RAIL CONNECTING PLATE
185 018300622 | 4|7+ # k3X6 BOLT, SOCKET M3X6
186 $42444001 2[4 294 SHOULDER SCREW, M4
188 018300836 | 7|7+#u 3xs BOLT, SOCKET M3X8
190 542438000 | 2|71¥7-vaA WIRE PULLEY, A
191 025060236 1|leS¥HxF1v6 WASHER, PLAIN M 6
193 $42443001 1|7-v418 PULLEY BASE, B
194 018501436 | 2|7+ %n rsx14 BOLT, SOCKET M5X14
) ©—154
146
190
193
3 @191
) 5~ 194
rf«@ 178-2
178-4 . 178-7
®—178-8
o @ 1789
, ~
& 1783
~_ ?—180
~d
74
7
75 '8
155-960-243 155-960-243

37

38



J3 . BRENEE U B84% / Feed guide mechanism / Transportfiihrung

/ Mécanisme du guide de I’'entrainement / Mecanismo de la guia de alimentacién

J3 . BR&EH{ALX U B81R / Feed guide mechanism / Transportfihrung

/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacion

REF.NO. CODE__|qQTy £ X1 NAME OF PARTS RM
70 542934001 | 1|ytsuIL-—4s% FEED FRAME ASSY, Y
70-1 542306001 | 1|[ytsu7L—a FEED FRAME, Y
70-2 543496000 | 3[yrsuzvTINL FELT, Y
195 70-3 542305000 | 1|z~v3mF-7 TAPE
% 101 87 $42268000 | 3|U=7%#1 K700 LINEAR GUIDE, 700L
@—102 - 88 018401236 | 24|74 %L haxi2 BOLT, SOCKET M4X12
- ) — 90 $42300000 | 2[xE-2-~-2 MOTOR BASE, X
99 r — o7 ! 115 91 $18291001 | 4|%2>AY K2 Usxs SCREW, BUTTON HEAD M5X8
!/ 98—o 08 &—112 ®—116 §—115 92 018501236 | 4|7+ # b5x12 BOLT, SOCKET M5X12
! 107_® 0—113 ! ] 94 025050236 | 4|e5#A2F1Ys WASHER, PLAIN M 5
100 29 g 108 L 95 021500216 | 4|2v33v ks NUT, 2 M5
) e 1002 =114 &1 10 96 076001800 | 2|% ¥ 7 460012z BALL BEARING, 60012Z
| S=114 97 $42270051 | 2|#13297-uxs s TIMING PULLEY ASSY, X
S 112 98 012500536 | 4|7+t 55xs SET SCREW, SOCKET (FT) M5X5
99 $42262000 | 2|xE-%-7%3 MOTOR ASSY, X
i/ GRRE 100 $42301001 | 2[|xE-2-7354v ¢+ MOTOR BRACKET, X
A 101 018501236 | 16|7+ % k5x12 BOLT, SOCKET M5X12
102 025050236 | 16|t 542715 WASHER, PLAIN M 5
103 $42265000 | 2|1 3> FANL KX TIMING BELT, X
104 $42283001 | 2[x7-uU-~-2 PULLEY BASE, X
105 $18291001 | 8|%z>AY Kz Usxs SCREW, BUTTON HEAD M5X8
106 $42284001 | 2[x7-u-754vrB X-PULLEY BRACKET, B
107 018500836 | 4|7+ k5x8 BOLT, SOCKET M5X8
108 028050246 | 4|/Xx #4225 WASHER, SPRING 2-5
109 025050236 | 4|e5#A%F1s WASHER, PLAIN M 5
110 $42285051 | 2|x7-U-757Y kA X-PULLEY BRACKET, A
111 $42264051 | 2|s13>v7-uAvs TIMING PULLEY ASSY, A
112 $32725000 | 4|=—Fa~TULY NEEDLE BEARING
113 $42272001 | 2|{7-vuvy PULLEY SHAFT
114 110505001 | 12|# 7% WASHER
115 018400636 | 10|7+#L hax6 BOLT, SOCKET M4X6
116 158722002 | 2|# 4242 WASHER, PLAIN 4.2
117 018403036 | 2|7+ % h4X30 BOLT, SOCKET M4X30
122 $42939001 | 1|xt2U7L-4s% FEED FRAME ASSY, X
122-1 $42307001 | 1|xt27u7L—4 FEED FRAME, X
122-2 $42303000 2|2X)A7 7T RX FELT
124 $32877101 | 16|15 *xE> POSITIONING PIN
125 $42267000 | 3|xA2UTS4Y b FEED BRACKET, X
126 018061236 | 12|7+ % rex12 BOLT, SOCKET M6X12
127 025060236 | 12|35 ¥ %5196 WASHER, PLAIN M 6
128 $42297001 | 12{n2+v twe NUT, SQUARE M6
129 018401236 | 127+ % rax12 BOLT, SOCKET M4X12
130 028040246 | 12|z #4224 WASHER, SPRING 2-4
131 025040236 | 12|e5¥ #3514 WASHER, PLAIN M 4
132 $42279001 | 2[x~xnrLi sy BELT CONNECTING PLATE, X
133 $42277001 | 2[#13 ANk rx15 TIMING BELT STOPPER PLATE
134 42280001 |  4|~nt2~—4 BELT SPACER
135 018401036 | 8|7+ % kax10 BOLT, SOCKET M4X10
136 028040246 | 8|1 x##x24 WASHER, SPRING 2-4
137 025040236 | 8|e5##%2F14a WASHER, PLAIN M 4
138 061400816 | 8|45 2axs SCREW, FLAT M4X8
139 $42287051 | 1|xto4 k4 SENSOR DOG, X
140 018401036 | 2|7+ % kax10 BOLT, SOCKET M4X10
141 028040246 | 2|/ <x¥Hz24 WASHER, SPRING 2-4
142 025040236 | 2|e59#AzF2va WASHER, PLAIN M 4
195 $43510000 | 2|3a7vva RUBBER BUSH
155-960-243 155-960-243
39 40



. F#hR84% / Lower shaft mechanism/ Untere Welle / Mécanisme de |'arbre inférieur

/ Mecanismo del eje inferior

K . TEhRI{R / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur

/ Mecanismo del eje inferior

REF.NO. CODE Q'TY Er X4 NAME OF PARTS RM
1 $42509000 APEP R L LOWER SHAFT CASE
3 $42510051 6|08 T ASAI K2R LOWER SHAFT SLIDE CASE
5 542511101 AVEPY LOWER SHAFT
7 $42512000 6| 2T ANR—Y SPACER
9 048190242 6| ATTFIYCI9 RETAINING RING, C19
1 070698800 6|2 v 469822 BALL BEARING, 698ZZ
13 048080142 6lhxT7T939C8 RETAINING RING, C8
15 $42513051 6|2V ASAFKEY SLIDEPIN
17 081004870 6loy > Jsa O RING, 54
19 012060636 6|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
23 $42515201 6|HYTVLINTF COUPLING HUB, F
25 542516301 6|hyFTULINTRY 2 COUPLING HUB ASSY, R
27 542517000 6| LT FIRY TORQUE DISK
29 012500536 | 24|7FE>5X5 SET SCREW, SOCKET (FT) M5X5
30 $45639000 B|IZFYELTE—217 2 STEPPING MOTOR ASSY, S1
31 545640001 3ISE—RF2YHAN—%RT7 3 RELAY HARNESS ASSY, S-MOTOR
32 $45640002 BISE-FFIIHAN—-FRT 3 RELAY HARNESS ASSY, S-MOTOR
34 018301036 | 18{7 K. k 3X10 BOLT, SOCKET M3X10
35 025030136 | 12{e>H¥#H %373 WASHER, PLAINS 3
37 $42520001 IPEEAYE R LOWER SHAFT SENSOR PLATE
39 541269001 6|BCE Y —F/1N s 2 SENSOR PCB ASSY, BC
42 $45637000 6|lvasveLHn—22143 L-SHAFT SENSOR HARNESS ASSY, 1
43 $45638001 3o HN—%R27 3 L-SHAFT SENSOR HARNESS ASSY, 2
44 545638002 3|va v —%R27 3 L-SHAFT SENSOR HARNESS ASSY, 2
45 060400616 6|/81 > KMaxe SCREW, BIND M4X6
47 060300516 | 12]|/81 > K3X5 SCREW, BIND M3X5
49 $32474001 6|1 KN MOVABLE KNIFE
51 $32475001 6| Ax2xTa SCREW, M4
53 532476001 6|1 Kynhs— MOVABLE KNIFE COLLAR
55 $32477001 6[aF1/ FIXED KNIFE
57 $44924001 6| X X IYM3X5.5 SCREW, MSX5.5
59 $36135001 6|1 rET 1% THREAD HOLDING PLATE
61 $32480001 6| A2TU3X25 SCREW, M3X2.5
62 $44945001 AV E & 22 NEEDLE PLATE ASSY
62-1 $44929000 AV EE AT AN FELT
63 $34807001 6|\UTF 14205 NEEDLE HOLE PLATE, T=0.5
64 100360003 | 12|4>%xv238 SCREW, FLAT SM2.38
65 $25310001 12(45x >4 SCREW, FLAT M4
67 $42456051 AP ROTARY HOOK HOLDER
68 $42467000 6|1 rEDPLF142% GUIDE PLATE, TR
69 544924001 12| % 2 ¥ M3X5.5 SCREW, MSX5.5
71 $42461151 IAVEEE NEEDLE PLATE BASE
73 047200542 B|RAT)TELAW2 PIN, SPRING ROLL AW2
75 062400816 | 24(+~204axs SCREW, PAN M4X8
77 $42455050 6|H~<Hhii—8 ROTARY HOOK COVER
79 062300416 | 12|+~2M3X4 SCREW, PAN M3X4
81 025030136 | 12|eS>¥#%x>373 WASHER, PLAINS 3
83 $42457001 (AP RS TATTAL SPRING
85 018400836 6|7+ E I b axs BOLT, SOCKET M4X8
87 025040136 6|lESHHXITA Y4 WASHER, PLAIN S 4
89 $42458051 6|HvhN—HHT ROTARY HOOK COVER SUPPORT
91 018400836 | 12|7+ K baxs BOLT, SOCKET M4X8
93 025040136 | 12|e>H¥HxI 394 WASHER, PLAINS 4
95 $42459001 6|HHIN—H4 ROTARY HOOK COVER BRACKET
97 $04557000 6|/¥> 2 1PLTIM BAND, PLTIM
99 $42526000 6|4 — 3 XZEF6F2027 3 THERMISTOR
100 $42519000 6|2 1% SPRING, COIL
101 052401406 12|~/ %k S54X14 SCREW, PAN (S/P WASHER) M4X14
102 018401436 6|7+ F I kax14 BOLT, SOCKET M4X14
155-960-305 155-960-305
41 42



K . T#4R81% / Lower shaft mechanism / Untere Welle / Mécanisme de l'arbre inférieur

/ Mecanismo del eje inferior

K . T#hBS{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur

/ Mecanismo del eje inferior

REF.NO. CODE [qTy B AA NAME OF PARTS RMY
103 025040136 | 18|eS¥Hx>amwa WASHER, PLAIN S 4
104 028040246 | 6|/ \zx¥ %224 WASHER, SPRING 2-4
105 $42514000 | 6| 2v v —Anii- LOWER SHAFT CASE COVER
107 $32542001 6lFEL BOBBIN, L
110 $35584001 6|xELr—243 BOBBIN CASE ASSY
110-1 $35583001 6lovyFro gy iz SPRING, ANTI-SPIN
110-2 181936001 6lFELr—z2Fay vz TENSION SPRING
110-3 181937001 AEEEPLE XA PEYS ADJUST SCREW
110-4 181938001 AEEEPLE IS L Y SET SCREW
111 542463901 1R 7LAD Y 3 RP ROTARY HOOK BOX ASSY, L
112 S45641000 6|DCT 7L E—5S17 3 DC FAN MOTOR ASSY, S1
113 545642001 3locr7rE-—sn—%2857 3 DC FAN MOTOR HARNESS ASSY, S
114 $45642002 | 3{pCTIFLE-HN-3R$Y 3 DC FAN MOTOR HARNESS ASSY, S
115 542525001 7P UYE 1R FAN SETTING PLATE
117 062302016 | 24|+ ~aM3x20 SCREW, PAN M3X20
119 025030136 | 24|e5+%#Hx393 WASHER, PLAIN S 3
121 021300106 | 24{132+Y +3 NUT, 1 M3
123 062400616 | 12|+ ~2Maxe SCREW, PAN M4X6
125 $42530000 | 6| > T4 RUBEER CUSHION
155-960-305 155-960-305
43 a4



L. St)Y BAR / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

L. SRE0" B81% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

45

REF.NO. CODE [qQTY B A A NAME OF PARTS RM
<EEA~NvY FAH> <For “"Fixed bed A" >
1 $42469051 2[1 rxuLn-AY 2 THREAD TRIMMER LEVER ASSY, A
1-1 $42476051 2{1 k2 LIS=TSHY R THREAD TRIMMER LEVER BRACKET
1-2 $42472051 2e rxyLn-vsy THREAD TRIMMER LEVER SHAFT
BE~N v KA P11 1-3 021060106 | 4[1>2+v ke NUT, 1 M6
/ FOR “FIXED BED, A“ 1-4 $42473051 2[aF711 rFY L= FIXED THREAD TRIMMER LEVER
9 1-5 $42474051 2[4 kU Ry T ACTUATION SHAFT, B TR
<EE~Nv FBA> <For "Fixed bed B"” >
2 $42470051 11 r%UL/S—BY 2 THREAD TRIMMER LEVER ASSY, B
2-1 $42471051 11 r%UTSHY R THREAD TRIMMER BRACKET
2-2 $42472051 e rsULn-97% THREAD TRIMMER LEVER SHAFT
2-3 021060106 | 2|1v2+vre NUT, 1 M6
2-4 $42473051 Hass1rxyLs— FIXED THREAD TRIMMER LEVER
;E;/‘E(‘)’; ‘;/'FTXB:I!; - 1 2-5 S42474051 | 11 rxUs KT8 ACTUATION SHAFT, B TR
9 <:BENvy FH> <For “Retracting bed” >
3 542475051 31 rxyL—cy3 THREAD TRIMMER LEVER ASSY, C
3-1 $42476051 3t rEULR-TSHY R THREAD TRIMMER LEVER BRACKET
3-2 $42472051 3lrrxyLn=—vs THREAD TRIMMER LEVER SHAFT
3-3 021060106 | 6[1>2FV t6 NUT, 1 M6
3-4 $42486051 311 rEU L= THREAD TRIMMER LEVER, RET
4 S42477001 3[rrxUELENZ SPRING
B~y K 25 542489051 3lrrxuLryaaBy: CONNECTING BLOCK ASSY, B TR
/FOR “RETRACTING BED” 2 pem | ———n 25-1 $42501051 3[1rxULLHYER B CONNECTING BLOCK,B TR
® 14 , 25-2 $42502051 3t rxUansy ROLLER SHAFT, TR
25-1) 25-3 $42504051 3« r%yan ROLLER
9 3l 25-4 012400436 | 3|7+t 35axa SET SCREW, SOCKET (FT) M4X4
; : 27 018400836 | 3|73 % haxs BOLT, SOCKET M4X8
_ﬁ_J' 5 004401216 | 12|+%3524ax12 SCREW, FLAT M4X12
7 $42478001 6|1 rEULLHLCH S CONNECTING ROD ASSY, CTR
8 081001670 6|00 > FPW1 O RING, PW1
9 542481001 6lrrxULLHBY 2 CONNECTING ROD ASSY, B TR
11 018400836 | 12|7+ % haxs BOLT, SOCKET M4X8
13 542484001 2[1 rxUs Ry 2A DRIVING ASSY, A TR
13-1 $42485001 201 FEUTFOH LA DRIVING BASE, A TR
13-2 $42468000 | 2|/ zxE-%2TRY 3 PULSE MOTOR ASSY, TR
13-3 018401036 | 8|7F % rax10 BOLT, SOCKET M4X10
13-4 542490001 2[1 r2Uuxv—C GEAR, CTR
13-5 012500536 | 4|7+ E3sxs SET SCREW, SOCKET (FT) M5X5
13-6 $42491001 2[1 rxuEY-S GEAR SHAFT, TR
13-7 021080106 | 2[+v r1> 28 NUT, 1 M8
13-8 $42492001 2[7 kmLn—sz DRIVING LEVER ASSY
13-8-1 542493001 2[1 r2UKxY-A GEAR,ATR
13-8-2 $42494001 2[1 rxuU Ry DOG, TR
13-8-3 002400514 | 4|+ ~14xs SCREW, PAN M4X5
13-8-4 $42474051 2[1 rxUH R T8 ACTUATION SHAFT, B TR
13-8-5 021060106 | 2[1v2+v ke NUT, 1 M6
13-9 $42496001 2[7529ms SCREW, M5
13-10 $42497001 2[4 rHV KT 14 DOG PLATE, TR
13-11 $36220001 IEPR E VAT SENSOR PCB ASSY
13-12 062300506 | 4|+~a3xs SCREW, PAN M3X5
13-13 060400616 |  2|/51 > KMaxe SCREW, BIND M4X6
13-14 $42508000 | 2|1 rF¥UE—5THL b MOTOR MOUNT, TR
15 $42445001 2|7+ k447 28x25 BOLT, SOCKET (S/P WASHER) M8X25
17 $42498001 11 rxULEACsS CONNECTING ROD, S TR
19 $42499001 11 rsULEA CONNECTING ROD, TR
21 $42500051 SltrxuLLrysg CONNCTING BLOCK, TR
23 018400836 | 5|7+ % raxs BOLT, SOCKET M4X8
24 060400416 | 5|/51 > Kmaxa SCREW, BIND M4X4
29 542488001 21 v 20 s Ry DRIVING BASE SUPPORT, TR
30 $42446001 3|7+#n k¥ 26x14 BOLT, SOCKET (S/P WASHER) M6X 14
155-960-403 155-960-403

46



M . $t #8288 1% / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung
/ Barre a aiguille et mécanisme d'embrayage d'entrainement
/ Barra de aguja y mecanismo de embrague de mando

M . $1#=ER 88 {% / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung
/ Barre a aiguille et mécanisme d'embrayage d’entrainement

/Barra de aguja y mecanismo de embrague de mando

REF.NO. CODE QTY B XAq NAME OF PARTS RM
1 $32574101 6l7ETay Ry LN LEVER
3 018501036 6|7 F %I F5X10 BOLT, SOCKET M5X10
4 107550002 6(a2D ROLLER
5 $32575001 6|7EraoEL PIN
14 6 $42590001 6irELTIYT THREAD TAKE-UP BUSH
7 018501236 12| 7+ F N F5X12 BOLT, SOCKET M5X12
8 $42622001 6|7 ELT—LEY THREAD TAKE-UP ARM PIN
9 002400514 6|++~N14xs5 SCREW, PAN M4X5
10 $42621001 blFELY RILI=-21 TR TAKE-UP DRIVING LEVER ASSY
A 10-1 014400432 6|7+ K3axa SET SCREW, SOCKET (CP) M4X4
| 13 $32674101 | 6|zns ROLLER, 8
| 14 018501036 | 6|7+ #JL k5X10 BOLT, SOCKET M5X10
I
|
g |
—10
9 l
&/‘ |
“____J
155-960-117 155-960-117
N. E%:& 2 B{% / Upper threading mechanism / Obererfadens/ Mécanisme de I'enfilage supérieur N. k%8> B{% /Upper threading mechanism/ Obererfadens/ Mécanisme de I'enfilage supérieur
/ Mecanismo del enhebrado superior / Mecanismo del enhebrado superior
REF.NO. CODE Q'TY ErXAq NAME OF PARTS RM
1-1 $42356001 3[1ba7d1732 COTTON STAND ASSY
1-1-1 $42348001 3[1ra7451 COTTON STAND
1-1-2 150179002 54(27 - 7B SPOOL SHAFT, B
1-1-3 028050246 | 54| xH¥Hx2-5 WASHER, SPRING 2-5
1-1-4 021500103 54|+ h1v a5 NUT, 1 M5
1-1-5 $15269050 S54{2 7 -7V rA SPOOL MAT, A
1-2 $32510001 122|171 TKD THREAD GUIDE BAR
1-3 025060236 12|l HxF196 WASHER, PLAIN M 6
1-4 $42349001 6|1 r7oFrHyHI THREAD GUIDE SUPPORT
1-5 060501016 12754 > KM5X10 SCREW, BIND M5X10
1-6 $42351100 3|1 v7or1A7 3 THREAD GUIDE ASSY, A
1-7 $42353100 3|1 +v7oFa1BY 2 THREAD GUIDE ASSY, B
1-8 $42355100 3[4+ 7rFa1Cy 3 THREAD GUIDE ASSY, C
1-9 0A5401006 | 18|~/ xEZ4X10 SCREW, PAN (S/P WASHER) M4X10
2 542357001 9|124Y KA STUD, B
3 028060246 QINxYH32-6 WASHER, SPRING 2-6
4 025060236 YeSHFHERFLII6 WASHER, PLAIN M 6
5 018061036 6|7+ X k6X10 BOLT, SOCKET M6X10
6 025060236 6bles¥HxFaT6 WASHER, PLAIN M 6
7 542358001 7|1 ra57481254 COTTON STAND STAY
8 $42446001 147+ K ¥ 7 T6X14 BOLT, SOCKET (S/P WASHER) M6X1 4
155-960-412 155-960-412
47 48



P. %3, BA{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo

P. $3. B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo

REF.NO. CODE |qQTY ErAq NAME OF PARTS RM
1 $42649001 6|1 AL/ 1KY THREAD GUIDE SOLENOID ASSY
1-1 $42633001 6l1rhrVL /L ER=2 THREAD GUIDE SOLENOID BASE
1-2 $42634000 | 12|7—-4vv3 ARM CUSHION
1-3 $32363001 | 12|2XbUvHRY SET SCREW
1-4 542635001 6{1 kNS N% SPRING
1-5 542636001 6l1rHEVLIARTS THREAD GUIDE SOLENOID PLATE
1-6 0A4300605 | 12|+ ~4% %7 I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 542641000 6|711x—viL s Tk WIPER SOLENOID
1-8 $32368101 6lvL /1 Fk7—4 SOLENOID ARM
1-9 018300536 | 12|7+#IL k3X5 BOLT, SOCKET M3X5
1-10 $42644001 6lvL /T Kk Y—12 SOLENOID SENSOR PLATE
1-11 542637001 6|EvHzr14 PLATE
1-12 $25283001 6|5>%va SHOULDER SCREW, M4
1-13 $32371101 6|H1 KXz GUIDE BUSH
1-14 $35711001 6|l1FEx2~—¥B POSITIONING SPACER, B
1-15 $32373100 6|l1FxAHF— POSITIONING COLLAR
1-16 542638001 6|71 AT IV THREAD HOOK ASSY, U
1-16-1 542639001 6|71 IV THREAD HOOK PLATE, U
1-16-2 $32388100 6|71 rHrIVY UPPER THREAD GUIDE HOOK
1-16-3 $32480001 | 12|> 4% ¥3xX25 SCREW, M3X2.5
1-17 $35710101 AEPEYE! SHOULDER SCREW, M3
1-18 542591001 6leHxNLy3 SENSOR PCB ASSY
1-19 0A4300605 | 12|+ ~4% 13x6DA SCREW, PAN (S/P WASHER) M3X6
1-20 $42640000 6|71 N—FH4T 14 WIPER HOLDER PLATE
1-21 0A4300605 | 12| +F~4% 33x6DA SCREW, PAN (S/P WASHER) M3X6
1-22 028030243 6|\ xY¥Hx23 WASHER, SPRING 2-3
1-23 021300106 | 12|1>2% v +3 NUT, 1 M3
2 018501036 | 18|73 # b k5X10 BOLT, SOCKET M5X10
3 028050246 | 18|/Xx ¥ #H %25 WASHER, SPRING 2-5
4 026050136 | 18|t >4 #2745 WASHER, PLAINS 5
25 $42650201 6|1 rynzys THREAD KNIPPER ASSY
25-1 $32375201 6|1 rAHI~N—242 THREAD PRESSER BASE ASSY
25-1-1 $32376201 6|1 rAHI~-—2 THREAD PRESSER BASE
N 25-1-2 $32377000 6lvvvorr—7 MAGIC TAPE

25-2 $32380101 6l1rA4IT I8 3 THREAD PRESSER COVER ASSY

| 25-2-1 $32381101 6l1rAvIT74 THREAD PRESSER COVER

| 25-2-2 $32377000 6lvvvor—-7 MAGIC TAPE

| 25-3 062300616 6|+ ~aMm3xs SCREW, PAN M3X6

I 25-4 544925001 6|71 H-#-FBY 3 FINGER GUARD ASSY, B

I 25-4-1 $44926001 6|l714-%-FsB FINGER GUARD, B

| 25-4-2 $36924001 6|7—=>vv-2 MARK, INJURY

| 25-5 $32383001 | 12|71 >H—H— KXz SPRING

| 25-6 $32363001 | 12|z2xbruvsrzy SET SCREW
25-7 028030243 | 12{/xx ¥ #H %23 WASHER, SPRING 2-3
25-8 025030233 | 12|eS¥#HxF23 WASHER, PLAIN M 3
25-9 $36714001 6l ryhIANR—Y SPACER
25-10 062301006 6|+ ~33x10 SCREW, PAN M3X10
25-11 $43505001 | 12|71 H—-H—-FK124 FINGER GUARD PLATE
25-12 018300636 6|7+ %L r3x6 BOLT, SOCKET M3X6
25-13 028030243 6|/ S x¥Hx23 WASHER, SPRING 2-3
25-14 021300106 6|12V 3 NUT, 1 M3
28 062400816 | 24|+ ~2axs SCREW, PAN M4X8
29 028040246 | 24|/sx4#H %2-4 WASHER, SPRING 2-4
30 026040236 | 12|e>H¥#H2 344 WASHER, PLAIN 4

155-960-405 155-960-405
49 50



Q1. RiEFEH* / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

Q1 . %AFE1% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO CODE |qQTY B x4 NAME OF PARTS RV

1 542647009 6|FIYL I FINRN-Z7 32 ADJUSTMENT BASE SET

1-1 S40705009 6|FAy LI FAIN-—272 ADJUSTMENT BASE ASSY

1-2 $32394101 6|1 bHHIN—-2 THREAD GUIDE BASE

1-3 008400806 | 12|+ +5 X 14x8 SCREW, TRUSS M4Xx8

1-4 $32395001 544 v P Fa4FIA YT THREAD GUIDE DISK

1-5 $34033001 54|17 L3> v3 iz SPRING

1-6 $32397001 544 v T 12T SHOULDER SCREW

1-7 155510001 5414 FFI3FY b TENSION NUT

1-8 $40709001 6lrrx¥LT—-VU—12% PLATE, THREAD BRAKEAGE

1-9 S40707000 54|14 + ¥ LT -V — PULLEY, THREAD BREAKAGE

1-10 S40708001 B4l4 rE LT =1 =27 PULLEY SHAFT, THREAD BREAKAGE

-1 048020346 541k X 7E2 RETAINING RING, E2

1-12 008400806 18|+ b5 X 34x8 SCREW, TRUSS M4X8

1-13 $41030001 BT rFLE Y —FNL T2 SENSOR PCB ASSY, TR BRAKEAGE

1-14 008400806 | 18|+ +> Zx14xs SCREW, TRUSS M4X8

1-15 $40712001 IPEFAREEAVES UPPER THREAD GUIDE, U

1-16 008400806 12|+ > X34X8 SCREW, TRUSS M4X8

1-17 $40713001 IPER AKX PN/ UPPER THREAD GUIDE, C

1-18 008400806 12|+ ¢ > X204x8 SCREW, TRUSS M4X8

1-19 $37295101 S414 +FAZ KD HLT 2 THREAD TENSION BRACKET ASSY

1-19-1 S40714001 544 rFaA VR IEA THREAD TENSION BRACKET

1-19-2 $37296001 5414 rFIATVHED TENSION STUD

1-19-3 100402004 54|k x %357 SET SCREW, SM3.57

1-19-4 $37297101 54(4 r FUNRZR SPRING

1-19-5 536300000 | S4|o—%2U—-%5 ROTARY DISC

1-19-6 144103009 S54{4 FFIAHUHSFHYI TENSION DISC PRESSER

1-19-7 520680001 S54|4 rF AT LIRS TENSION SPRING, S

1-19-8 520681000 S4|F 3o Nz IHFH R WASHER

1-19-9 520682103 54|14 v F3AS ¥ F U b TENSION NUT

1-19-10 $37298000 54«4 v F3A R I12 TENSION STUD PLATE

1-19-11 $36299001 | 162|r FF A HSTI N FELT

1-20 008400806 | 108]|+ ~ 5 X 04X8 SCREW, TRUSS M4X8

1-21 S40715000 6l rFIAYIEYRI15 BASE PLATE, TENSION STUD PLATE

1-22 008400806 12|+ > 2204x8 SCREW, TRUSS M4X8

1-23 S40716001 544 b MUNZT R BRACKET, TENSION SPRING

1-24 008400806 54|+ b 5 234X8 SCREW, TRUSS M4X8

1-25 $40722001 6|ry FswHRL U 2 SWITCH PCB ASSY, HEAD

1-26 008400806 { 12|+ > 2 14xs SCREW, TRUSS M4X8

1-27 $41276000 Bi{F I TRAAYFN-—FATZ SWITCH HARNESS ASSY, HEAD

1-28 542643050 6l1rFLELH—N—-FZT 3 SENSOR HARNESS ASSY, TR BRAKEA GE

1-29 $40717101 6|FaAv L1414 HN~ COVER, ADJUSTMENT BASE

11-30 008400806 | 24|+ h>x204x8 SCREW, TRUSS M4X8

1-31 $17061000 6|7—2€>120 GROUND WIRE, 120

1-32 $04557000 6|/¥> 2 1PLTIM BAND, PLTIM

1-33 540740001 12| 2% Kax2s STUD, 4X25

1-34 $37060001 12| 7—-2A~%—-7% LABEL, GROUNDING

2 008400806 12|+ 5 X 24X8 SCREW, TRUSS M4X8

3 018400836 12| 7+ X I b 4xs8 BOLT, SOCKET M4X8
155-960-418 155-960-418

52



Q2 . %IAFRAE (F 7 3 > BB&) / Thread tension (Option parts)
/ Faderspannung (Sonderzubehor) / Tension du fil (Piéces en option)
/ Tension del hilo (Piezas opcionales)

Q2. %RIAFRR (+ 7 3 > BB&) / Thread tension (Option parts)
/ Faderspannung (Sonderzubehér) / Tension du fil (Piéces en option)
/ Tensién del hilo (Piezas opcionales)

REF.NO. CODE QTY B XA NAME OF PARTS RV
2 $45098009 6|F3 LI HIN-29 3 ADJUSTMENT BASE SET
2-1 $40705009 6|FAYLIFIN—RT 3 ADJUSTMENT BASE ASSY
ST T T T T T T T N 2-2 $45097001 6|7LFrv3r9y s PRE-TENSION ASSY, 9
: 2_18_92-18-8 {_2 18 2-2-1 $45096001 (AT DY R ] PRE-TENSION HOLDER PLATE
| 2-18-7 | ) 2-31 2-2-2 $45561001 S417LF 393 PRE-TENSION ASSY
| | 2-3 008401204 | 12|+ b5 X 24x12 SCREW, TRUSS M4X12
| i 2-4 021400103 | 12{7v b1 24 NUT, 1 M4
| S ) | 2-5 028040246 | 12|/ 2HH x2-4 WASHER, SPRING 2-4
| | 2-6 025040136 | 12|eS¥H %34 WASHER, PLAIN S 4
I ’ | 2-7 $40709001 6|TrxLT—V—12% PLATE, THREAD BRAKEAGE
| ’ | 2-8 S40707000 | 54| rxL T -1 — PULLEY, THREAD BREAKAGE
| . 2-9 $40708001 54|14 rF2LT—-U-% PULLEY SHAFT, THREAD BREAKAGE
' 2-10 048020346 | 54|k X JE2 RETAINING RING, E2
| 2-11 008400806 | 18|+ k> X 14xs SCREW, TRUSS M4X8
l 2-12 $41030001 6l rFLELY—FINLY 3 SENSOR PCB ASSY, TR BRAKEAGE
| 2-13 008400806 | 18|+ > X 14xs SCREW, TRUSS M4X8
I 2-14 $40712001 6|vanJrriFoI UPPER THREAD GUIDE, U
2-15 008400806 | 12|+ > Z2204x8 SCREW, TRUSS M4X8
2-16 $40713001 6|>aAYT1rIFF+A UPPER THREAD GUIDE, C
217 008400806 | 12|+ > X 204ax8 SCREW, TRUSS M4X8
2-18 $37295101 S4{4 rFIA YK F17 3 THREAD TENSION BRACKET ASSY
2-18-1 $407 14001 54|14 rFIAY LR H A THREAD TENSION BRACKET
2-18-2 $37296001 54|14 b FI3AH KD TENSION STUD
2-18-3 100402004 | 54|k~ x %357 SET SCREW, SM3.57
2-18-4 $37297101 S54(1 b bUISR SPRING
2-18-5 536300000 | 54|0—%Y—-%3> ROTARY DISC
2-18-6 144103009 | 54| +rFIH ¥4 SFHI TENSION DISC PRESSER
2-18-7 520680001 54|14 pFI3 9 YNZRS TENSION SPRING, S
2-18-8 520681000 | 541F3 o NxyI¥Hx WASHER
2-18-9 $20682103 | 54|1 rF3a ¥+ Y b TENSION NUT
2-18-10 $37298000 | 54| rFIAv K14 TENSION STUD PLATE
2-18-11 $36299001 | 162|141 rFIA I H ST I b FELT
2-19 008400806 | 108|+ k> 2 4x8 SCREW, TRUSS M4X8
2-20 $40715000 Gl rFAY LY 2114 BASE PLATE, TENSION STUD PLATE
2-21 008400806 | 12|+ > Z224x8 SCREW, TRUSS M4X8
2-22 $40716001 S4l4 b b UNRZ1 A BRACKET, TENSION SPRING
2-23 008400806 | 54|+ k> 2 14x8 SCREW, TRUSS M4X8
2-24 $40722001 6| by TswH/NL 3 SWITCH PCB ASSY, HEAD
2-25 008400806 | 12|+ > 2 104x8 SCREW, TRUSS M4X8
2-26 $41276000 G| Py FRIYFN-2RT X SWITCH HARNESS ASSY, HEAD
2-27 $42643050 6|TrFLEY—N—273 SENSOR HARNESS ASSY, TR BRAKEA GE
2-28 S$40717101 6|FAv 141 HN— COVER, ADJUSTMENT BASE
2-29 008400806 | 24|+ k> Z14x8 SCREW, TRUSS M4X8
2-30 S17061000 6|7—2t>120 GROUND WIRE, 120
2-31 $04557000 61/5> 2 1PLTIM BAND, PLTIM
2-32 $40740001 12122 Kax25 STUD, 4X25
2-33 $37060001 12| 7—Rv%—7% LABEL, GROUNDING
3 008400806 | 12]+ h3x24xs SCREW, TRUSS M4X8
4 018400836 | 12|7+ K haxs BOLT, SOCKET M4X8
155-960-418 155-960-418
53 54



R1.3> bA—JFKy 7 ZBEHFR/ Control box mechanism/Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

R1.3> kA —JLKy 7 ZABEFR/Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY XS NAME OF PARTS RMVE
1 $43111101 1|1 ¥3KVI223 CONTROL BOX ASSY
1-1 $41217001 1AL FN 3 MAIN PCB ASSY
1-2 $36224000 1lpc77oF—4%7 31 DC FAN MOTOR ASSY
1-3 UL0233001 8| + # Nt 4 X3X30DA SCREW, PAN (S/P WASHER) M3X30
1-4 542967001 17y POWER SUPPLY PCB ASSY
1-5 S00554000 | 13|#FK— b6NS SUPPORT, 6NS
1-6 $33156000 1% /18 ANx—H6S SPACER, PCB
1-7 025030236 2|ESHHXFI3 WASHER, PLAINM 3
1-8 $33106000 2|M3X %Y KL10 STUD, M3 L10
1-9 0A4300605 2| +F~NH¥ Y 23X6DA SCREW, PAN (S/P WASHER) M3X6
1-10 $42971050 1|FoHyrn—22a2mM7 3 POWER SUPPLY HARNESS ASSY, M1
1-11 542972050 1|FoHFon—xamy 2 POWER SUPPLY HARNESS ASSY, M2
1-12 $42973050 1|FohFrn—322aAM37 2 POWER SUPPLY HARNESS ASSY, M3
1-13 $42974050 1FoH5n—22643 POWER SUPPLY HARNESS ASSY, G
1-14 S42975050 1WFoHNnN—2ZAMNY 2 POWER SUPPLY HARNESS ASSY, MIN
1-15 542976050 1IXT)PN—2RABY X X-AREA HARNESS ASSY, B
1-16 $42977050 1 YyT)PN—%RABY X Y-AREA HARNESS ASSY, B
1-17 $42978050 HEREERZASE ¥4 T2 TIMING HARNESS ASSY, B
1-18 $42979050 1|INDEXE—2/V\— % AB7 3 INDEX MOTOR HARNESS ASSY, B
1-19 $42980050 1|1 +=FN—2ZBY 3 BOBBIN WINDER HARNESS ASSY, B
1-20 542981050 1133 F—-42/1N—2ABY 2 HEAD MOTOR HARNESS ASSY, B
1-21 542982050 1|IXE-2N—2%ABY 3 X-MOTOR HARNESS ASSY, B
1-22 542983050 1|lYE—82/1N—2%ABY 3 Y-MOTOR HARNESS ASSY, B
1-23 542984050 1|HY S S nN—% BT 3 HEAD CONTROL HARNESS ASSY, B
1-24 $42985050 1|sT-SP/A— 2 XBY X ST-SP HARNESS ASSY, B
1-25 $42986050 1z n—%2843 PANEL HARNESS ASSY, B
1-26 542987050 1INy FE2LEN=-—2XBY 3 BED HARNESS ASSY, B RET
1-27 542988050 1|scoM/N— % ZBY 3 B-COM HARNESS ASSY, B
1-28 $42989050 1|BCIN~-%ZBY 3 BC1 HARNESS ASSY, B
1-29 $42990050 1|BC2/N— %2 ZBY 3 BC2 HARNESS ASSY, B
1-30 $42991050 11 rxULHN—2ZBY 2 SENSOR HARNESS ASSY,B TR
1-31 $42992050 IR R T FACE 3 : 1/ MOTOR HARNESS ASSY, B TR
1-32 $42993050 1|HF 2 Nn—2ABY % H-POWER SUPPLY HARNESS ASSY, B
1-33 $42994050 1|BCF > 4> /N—%ABY 3 BC POWER SUPPLY HARNESS ASSY, B
1-34 $43024050 1|P/v— 2 218VB7 3 P-HARNESS ASSY, 18VB
1-35 543028050 1|p/v— 2 239VBY 3 P-HARNESS ASSY, 39VB
1-36 $43029050 1|p/v— % X16VB7 3 P-HARNESS ASSY, 16VB
1-37 $43030050 1|P/N—%ZPBY 2 P-HARNESS ASSY, PB
1-38 $39820000 | 13|a—K¥ 5> 71763 CORD CLAMP, 1763
1-39 0A4401605 1]+ F~H¥ 42 24X16DA SCREW, PAN (5/P WASHER)M4X 16
1-40 $37060001 1|\7—2%~-7% LABEL, GROUNDING
1-41 S$43115001 1| Ky 2HI— BOX COVER
1-42 060400616 | 12]/81 > KMaxe SCREW, BIND M4X6
1-43 $43504001 127> bV 158 FAN SETTING PLATE, B
1-44 0A5401006 2| ~a/8% EF4X10 SCREW, PAN (S/P WASHER) M4X10
1-45 021400206 2123 FY +a NUT, 2 M4
1-46 $43506000 2|DCT7FrE—-27 3L DC FAN MOTOR ASSY, L
7 T A " 1-47 $43503001 2P bUYT12A FAN SETTING PLATE, A
< ggz.g5303/5?/@2?1&'\;-223;2" > 1-48 060400616 |  2|/%1 > kmaxe SCREW, BIND M4X6
1-49 $43949050 1{p/v— %X XZEROY X P-HARNESS ASSY, ZERO
10 1-50 $44340050 1M7v—%n—%2BV 32 BRAKE HARNESS ASSY, B
1-51 S44341000 1|PROMIBOMT 2 PROM ASSY, 960 MT
2 018061236 4|7+ KL b6X12 BOLT, SOCKET M6X12
M‘f@ 3 028060246 4 N Y H 226 WASHER, SPRING 2-6
4 025060236 4leSHHRFID6 WASHER, PLAINM 6
"F7va BaE" ” OPTION PARTS “
<BES-960BCH > < For " BES-960BC” >
10 S46401000 1z Fo 5o n—28B POWER SUPPLY HARNESS, B PANEL
155-960-502 155-960-502
55 56



R2.3> bO— IRy 7 AR/ Control box mechanism / Schaltkasten

/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

R2. 3> hA—JKy 7 ZAEHR/Control box mechanism/Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

57

REF.NO. CODE Q'TY e XA NAME OF PARTS RM
5 $43117001 1|ForFon—273 POWER SUPPLY BASE ASSY
5-1 543116001 1|FoHFo~R—2 POWER SUPPLY BASE
5-2 $42995000 1| r5 > 2729vA TRANSFOMER, 729VA
5-3 018061236 4|7+ K I h6X12 BOLT, SOCKET M6X12
5-4 028060246 4| N2 ¥ H 226 WASHER, SPRING 2-6
5-5 025060236 AleSHFHZXF1Y6 WASHER, PLAIN M 6
5-6 0A4400605 3| +F~NY 7 24X6DA SCREW, PAN (S/P WASHER) M4X6
5-7 $21504000 117 —=5—F10A BREAKER, F10A
5-8 $42996050 1lrs5>2n—2218V7 3 TRANSFORMER HARNESS ASSY, 18V
5-9 $42997050 1 bS5 2n—%R39V7 2 TRANSFORMER HARNESS ASSY, 39V
5-10 $42998050 1ML ZN—%R16VY X TRANSFORMER HARNESS ASSY, 16V
5-11 $42999000 1N/ A XTI NETE NOIZE FILTER ASSY
5-12 $39820000 11a-F25>71763 CORD CLAMP, 1763
5-13 0A4401605 2| +F~NH¥7 24axX16DA SCREW, PAN (S/P WASHER)M4X16
5-14 $37059001 1|PE"—7% LABEL, PE
5-15 $43945050 tIFoFenN—%AAV X POWER SUPPLY HARNESS ASSY, A
5-16 $43946050 1"WFeHon—%ABY 2 POWER SUPPLY HARNESS ASSY, B
5-17 $43947050 1FoyFrn—322C7 3 POWER SUPPLY HARNESS ASSY, C
5-18 $32146000 1|SIBRS25VB20 DIODE, SIBRS25VB20
5-19 $43861001 1Fo45 %8087 3 POWER PCB ASSY, B
5-20 $00554000 4|4 K — F6NS SUPPORT, 6NS
5-21 552907000 13— KbILF#10 CORD HOLDER, 10N
5-22 $43860001 1FoHFoR—2HIK= POWER BASE COVER
5-23 060400616 3181 > KM4AX6 SCREW, BIND M4X6
5-24 543948050 1FoHon—2207 3 POWER SUPPLY HARNESS, D
6 018061236 5|7+ & bexi2 BOLT, SOCKET M6X12
7 028060246 S5/ xH4H%2-6 WASHER, SPRING 2-6
8 025060236 S5les¥HxF16 WASHER, PLAIN M 6
9 543038000 1F>4s>ra-F POWER SUPPLY CORD
155-960-502 155-960-502

58



S1. TR (BES-960) / Power supply equipment mechanism (BES-960)
/ Stromversorgung (BES-960)
/ Mécanisme de I'equipment en alimentation électrique (BES-960)
/ Mecanismo del equipo de alimentacién de corriente (BES-960)

S1 . T SLRE{E (BES-960) / Power supply equipment mechanism (BES-960)
/ Stromversorgung (BES-960)
/ Mécanisme de I'equipment en alimentation électrique (BES-960)
/ Mecanismo del equipo de alimentacion de corriente (BES-960)

REF.NO. CODE |QTY B XA NAME OF PARTS Y, |
1 S43105101 (S B3 PANEL ASSY
1-1 $42965001 VAL FIE FAE A PANEL PCB ASSY
1-2 $43008000 1782 N—220 3 PANEL HARNESS ASSY
N 1-3 $43086000 1|7—ZX+>80 GROUND WIRE, 80
A7 72 > 8/ OPTION PARTS 1-4 $43107001 | 1|o—r99I 1% SHEET HOLDER PLATE
1-5 $43108101 1Pz 74 PANEL COVER
1-6 $43109001 Yy ka PANEL SUPPORT
1-7 $43118001 WAL YF -+ SWITCH SHEET
1-8 S43110000 S5|A~—# SPACER
1-9 008400604 4]+ + 5 ZX34X6 SCREW, TRUSS M4X6
1-10 062401005 5|+ ~34x10 SCREW, PAN M4X10
1-11 026040135 d|le>¥Hxaliza WASHER, PLAINS 4
1-12 052300805 1|Fr~xanzxE>3x8 SCREW, PAN (S/P WASHER) M3X8
1-13 028030245 1INxH¥FHx2-3 WASHER, SPRING 2-3
1-14 025030235 1les¥HxFao3 WASHER, PLAINM 3
1-15 021300105 1M1o2+v k3 NUT, 1 M3
1-16 $37060001 tW7—2x~==-7 LABEL, GROUNDING
1-17 $43114001 115 ~NILBES(1) LABEL, BES (1)
1-18 $43270000 13- K7V KRS CORD BUSH, KR51
2 $46408001 1|15~ 960BC LABEL, 960BC
3-1 $43022000 2(START-EMX 1Y F 4 3 START-EM SWITCH ASSY
3-1-1 $43033000 2 [SWHW1B-V311R SWITCH, HW1B-V311R
3-1-2 $43034000 2 [sSWHW1B-M110G SWITCH, HW1B-M110G
5 S41254001 ] |- FAPR AN BC PCB ASSY
12 S43006050 1\y2—2/1n—-%243 Y-MOTOR HARNESS ASSY
14 $43009050 1INYKZELEN—FAT X HARNESS ASSY, BED RET
15 $43010000 1{BCIN—% 7 2 HARNESS ASSY, BC1
16 $43011050 1182 -2 X7 2 HARNESS ASSY, BC2
17 S$43012050 LR VE-PE AT & 3 SENSOR HARNESS ASSY, TR
18 $43013050 LI EEE UE Tk FATE 3 8/ 3 MOTOR HARNESS ASSY, TR
20 $43015050 1BCTF>HF L nN—RA7 2 BC POWER SUPPLY HARNESS ASSY
24 $43019050 1|BCH/INN—F XY 3B BC PCB HARNESS ASSY, B
25 $43020050 2{BCH¥ N N—=-2 AT ZA BC PCB HARNESS ASSY, A
\/" 26 $43021050 1|BCan a3 BC END TERMINAL ASSY
ﬂ"”ﬂ[m“ 30 $00554000 | 36|# K — h6NS SUPPORT, 6NS
““[ j "FFL 3 RS " OPTION PARTS “
3-2 $46556000 2|START-STOPSW% 3 E START-STOP SWITCH ASSY, E
3-2-1 $46557000 2|21V FAIWAETIR SWITCH, AJW411R
3-2-2 $43034000 SWHW1B-M110G SWITCH, HW1B-M110G
29 $43027000 1|IXFZWFIIFAN-—FRT7 3 PANEL RELAY HARNESS ASSY
155-960-515 155-960-515
59 60



S2 . Bk AR (BES-960) / Power supply equipment mechanism (BES-960)
/ Stromversorgung (BES-960)
/ Mécanisme de |'equipment en alimentation électrique (BES-960)
/ Mecanismo del equipo de alimentacion de corriente (BES-960)

52 . T A%k (BES-960) / Power supply equipment mechanism (BES-960)
/ Stromversorgung (BES-960)
/ Mécanisme de I'equipment en alimentation électrique (BES-960)
/ Mecanismo del equipo de alimentacion de corriente (BES-960)

REF.NO. CODE Q'TY EoAq NAME OF PARTS RM
4 $41195001 L TAVE A HEAD PCB ASSY
6 $43000000 1TIXTUTPN-%R7 2 X-AREA HARNESS ASSY
7 $43001000 HYZUTFPN—%R7 3 Y-AREA HARNESS ASSY
8 $43002000 213291 —%223 TIMING HARNESS ASSY
9 $43003050 T|INDEXE—-2/\—X X7 X INDEX MOTOR HARNESS ASSY
10 $43004050 NIy E—2N—%RA713 HEAD MOTOR HARNESS ASSY
11 $43005000 TIXE—2/1\—2%A7 3 X-MOTOR HARNESS ASSY
13 $43007050 1IST-SPIN—% R T 3 ST-SP HARNESS ASSY
19 $43014000 1 HF o nN=—% R 3 H POWER SUPPLY HARNESS ASSY
21 S43016050 THYS S N=—%RX7 3B H CONTROL HARNESS ASSY, B
22 S$43017050 SIHY Y on—%Z73A H CONTROL HARNESS ASSY, A
23 $43018000 1H 2223 H END TERMINAR ASSY
27 $43025000 EERNE ETARE V.S A TENSION BRACKET HARNESS ASSY
28 $43026000 6|HSWHNA—% 247 3 H SWITCH HARNESS ASSY
32 $43040000 1IF=%Z%7 35Mm IF HARNESS ASSY, 5M
36 150357001 6{a-Fo35>713 CORD CLAMP, 13-L
37 $00480000 13— KR #5 CORD HOLDER, 5N
38 0A5401006 1|F~a/32E54x10 SCREW, PAN (S/P WASHER) M4X10
39 S04557000 178> 2 1PLTIM BAND, PLTIM
40 539821000 | 14|3-Fr%5>F19P7 CORD CLAMP, 19P7
41 $39821000 9a-Fos 5> 719p7 CORD CLAMP, 19P7
42 $39821000 3[a-Fos5>F19p7 CORD CLAMP, 19P7
43 $39821000 42— Ko 5> 719pP7 CORD CLAMP, 19P7
44 $11848000 213 -FK957#7 CORD CLAMP, 7N
45 $39821000 1a-rs235>719p7 CORD CLAMP, 19P7
46 $39820000 3la—-k235>71763 CORD CLAMP, 1763
47 S06143000 178> 2 1PLT4S BAND PLT4S
"rTvaBmaE" " OPTION PARTS ”
<3J-FRZ210m> <Cord length = 10m>
33 $43461000 TIFN=%Z%27 310M IF HARNESS ASSY, 10M
" #4733 && / OPTION PARTS “
N %
<23- KER&10m/Cord lenath =10m>
155-960-515 155-960-515
61 62



S3 . TSR (BES-961) / Power supply equipment mechanism (BES-961)

/ Stromversorgung (BES-961)

/ Mécanisme de I’'equipment en alimentation électrique (BES-961)

/ Mecanismo del equipo de alimentacion de corriente (BES-961)

S3 . B ARE{% (BES-961) / Power supply equipment mechanism (BES-961)
/ Stromversorgung (BES-961)
/ Mécanisme de I'equipment en alimentation électrique (BES-961)
/ Mecanismo del equipo de alimentacion de corriente (BES-961)

63

REF.NO. CODE |qTY ELAq NAME OF PARTS RV}
1 $45185001 VA FAS S A OPERATION PANEL ASSY
1-1 S44751001 11752 0%8 0 2 PANEL PCB ASSY
1-2 545187000 1]3.5FDD FDD, 3.5
1-3 S45184000 1{LcDEZ2-M7 2 LCD MODULE ASSY
1-4 $45186001 M"Wo—bhRAYFU 3 SHEET SWITCH ASSY
1-5 $43257000 thepay 1o 8—2— INVERTER, LCD
1-6 $45175000 NEYYTRAAYF732 CAP SWITCH ASSY
1-7 $45171000 1Sz Nn—%X73 PANEL HARNESS ASSY
1-8 $45172000 1{FODF L HFN—-2%RT 2 POWER SUPPLY HARNESS, FDD
1-9 $45173000 1179y E-N—%X7 3 FLOPPY HARNESS ASSY
1-10 S$45174000 I EZALE VAT 3 87 2 INVERTER HARNESS ASSY
1-11 $43270000 13— KFYVYIKRSY CORD BUSH, KR51
1-12 $45179009 15z PANEL
1-13 $45180009 Tlsx~R=-2 PANEL BASE
1-14 545181001 1]o—rx—H%K-+ SHEET KEY SUPPORT
1-15 S$45177000 20AR—¥TL -t SPACER PLATE
1-16 $45176001 1{7ZL—+ PLATE
1-17 $46364001 4 EZHHR16 WASHER, PLAIN 1.6
1-18 154674001 41 A% 159 SCREW, SM1.59
1-19 052400605 2|+~ %ES4X6 SCREW, PAN (S/P WASHER) M4X6
1-20 052300605 S5|#~Xa/1nxkEF3X6 SCREW, PAN (S/P WASHER) M3X6
1-21 002260405 4]+ F~N226X4 SCREW, PAN M2.6X4
1-22 546363000 2{z~—-#L8 SPACER,L=8
1-23 0A4300605 41 +FNHF I 23X6DA SCREW, PAN (S/P WASHER) M3X6
X7 n B 1-24 0A4300805 | 4|+F~+ % 33x8DA SCREW, PAN (S/P WASHER) M3X8
/ OPTION PARTS “ 1-25 008400604 4+ b5 24X6 SCREW,TRUSS M4X6
1-26 $43114001 1|5 ~NIUBES(1) LABEL, BES (1)
1-27 546362009 HArAnvv74% COVER PLATE
1-28 008300604 4|+ F 3 233X6 SCREW,TRUSS M3X6
2 546409001 1|5 ~JL9618C LABEL, 961BC
3 S43022000 2|START-EMR 1Y F 7 3 START-EM SWITCH ASSY
3-1 $43033000 2 [sSwHW1B-V311R SWITCH, HW1B-V311R
3-2 $43034000 2 [SWHW1B-M110G SWITCH, HW1B-M110G
5 $41254001 K] |-l FAP/ 3 BC PCB ASSY
- 12 S43006050 1IYE—42/N\=2RA7 3 Y-MOTOR HARNESS ASSY
P 14 S$43009050 1Ny ra1EN—2R7 3 HARNESS ASSY, BED RET
[I[{[l[m“ ot 15 $43010000 1lBCI/n—%R7 32 HARNESS ASSY, BC1
Hl“[[m" :| [‘T 16 $43011050 1{BC2NA—F A% X HARNESS ASSY, BC2
' 17 S43012050 L EALE VR -2 PATl 3 87 03 SENSOR HARNESS ASSY, TR
. 18 $43013050 LIRS UE Sk FATE 3 873 MOTOR HARNESS ASSY, TR
20 $43015050 1BCFoHFon—%273 BC POWER SUPPLY HARNESS ASSY
24 $43019050 1|BCX /IS /nN—%RYV 1B BC PCB HARNESS ASSY, B
25 $43020050 2(BCENN—XAT ZA BC PCB HARNESS ASSY, A
26 $43021050 1|18Cama>73 BC END TERMINAL ASSY
30 S00554000 | 36|#K— k6NS SUPPORT, 6NS
34 $45271000 TISXILRS/IAN -2 XY X PANEL HARNESS ASSY, RS
35 $45270000 1SRV FLHFN—Z A P-SUPPLY HARNESS ASSY, PANEL
48 018400636 417+ £ b 4x6 BOLT,SOCKET M4X6
49 028040246 4z YHx2-4 WASHER, SPRING 2-4
"AT 3w " ” OPTION PARTS ”
3-2 S46556000 2 [START-STOPSW START-STOP SWITCH ASSY, E
3-2-1 S46557000 2|21 FAIWAEIR SWITCH, AJW411R
3-2-2 $43034000 2 [swHW1B-M110G SWITCH, HW1B-M110G
155-961-515 155-961-515
64



sS4 . ‘EiEZ % (BES-961) / Power supply equipment mechanism (BES-961)

/ Stromversorgung (BES-961)

/ Mécanisme de I'equipment en alimentation électrique (BES-961)
/ Mecanismo del equipo de alimentacién de corriente (BES-961)

/ Stromversorgung (BES-961)
/ Mécanisme de I'equipment en alimentation électrique (BES-961)
/ Mecanismo del equipo de alimentacién de corriente (BES-961)

S4 . ‘T LEIR (BES-961) / Power supply equipment mechanism (BES-961)

REF.NO. CODE QTY e AA NAME OF PARTS RMVE
4 S41195001 LA IAV A HEAD PCB ASSY
6 $43000000 1IXTUTPN=-%ZX7 3 X-AREA HARNESS ASSY
7 S$43001000 TIYZTUTN—FAT Y-AREA HARNESS ASSY
8 $43002000 1121329 N=-2%X73 TIMING HARNESS ASSY
9 S43003050 1|INDEXE—Z/N—% AV 2 INDEX MOTOR HARNESS ASSY
10 S43004050 LI EPE F AT W 873 HEAD MOTOR HARNESS ASSY
11 $43005000 1 XE—8/1n—%R3 X-MOTOR HARNESS ASSY
13 $43007050 1|ST-SP/AN =2 X7 3 ST-SP HARNESS ASSY
19 $43014000 THFLHF L N—2A7 2 H POWER SUPPLY HARNESS ASSY
21 $43016050 tHymson—224s38 H CONTROL HARNESS ASSY, B
22 $43017050 S[HYY S n—%R73A H CONTROL HARNESS ASSY, A
23 $43018000 1HY a2 3 H END TERMINAR ASSY
27 $43025000 AP AT PV TENSION BRACKET HARNESS ASSY
! 28 $43026000 GIHSW/HN—% X4 3 H SWITCH HARNESS ASSY
' 32 $43040000 1TIFN—% X7 35M IF HARNESS ASSY, 5M
‘ 36 150357001 6[a-FKo3>>713 CORD CLAMP, 13-L
37 $00480000 1a—-FFILF#S5 CORD HOLDER, 5N
38 0A5401006 1|+ ~Na/13xE >4X10 SCREW, PAN (S/P WASHER) M4X10
39 S04557000 1{/v> 2 1PLTIM BAND, PLTIM
40 $39821000 14|2- K25 >719P7 CORD CLAMP, 19P7
41 $39821000 9(a-Kos 5> 719pP7 CORD CLAMP, 19P7
42 $39821000 3[a-Ko75719P7 CORD CLAMP, 19P7
43 $39821000 412—- K25 719pP7 CORD CLAMP, 19P7
44 511848000 20—k 5> 7#7 CORD CLAMP, 7N
45 $39821000 1la-rs3719p7 CORD CLAMP, 19P7
46 $39820000 3[a-FKo5>71763 CORD CLAMP, 1763
ﬂ E\]\\ 47 506143000 1{/v> 2 1PLTAS BAND PLT4S
\/[m 1 j NN - b
TSP iy
; > - .
W 9009 S i |
a0 B -

—%

—v&

' EK 32

\\ ' /l %
41 ﬂ} /
~1
155-961-515 155-961-515
65 66



S5 . BEESRER (4 7 2 3 > BB&h) / Power supply equipment mechanism (Option parts)
/ Stromversorgung(Sonderzubehér)
/ Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

S5 . BEESBIR (4 7 2 3 > EB&) / Power supply equipment mechanism (Option parts)
/ Stromversorgung(Sonderzubehor)
/ Mécanisme de I’'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

67

REF.NO. CODE Q'TY B XA NAME OF PARTS RV
50 $44501001 1]960> Y2 9EMCE Y b 960 EMCSET
50-1 $40621000 9|EMIT 77ESD-SR-15 EMI CORE, ESD-SR-15
50-2 $40622000 | 13|EMIO FESD-SR-25 EMI CORE, ESD-SR-25
50-3 $40764000 9|3 7 TFC25-15-12 CORE, TFC25-15-12
50-4 $40660000 | 15|EMIO7TFC16-8-16 EMI CORE, TFC16-8-16
- 50-5 $40623000 1|EMIT 7 TR-40-27 EMI CORE, TR-40-27
R 50-6 052401605 1|+~ %2 ES54X186 SCREW, PAN (5/P WASHER) M4X16
e \\\ 50-7 021400106 1+v r12 248 NUT, 1 M4
50-2 T~ - 50-8 $04557000 3|82 2 1PLTIM BAND, PLTIM
~ 50-9 544528000 1/ AXTLINVEEMCY 2 NOISE FILTER ASSY, EMC
. 50-1 \ 7 50-9-1 S44525000 /71427102104 NOISE FILTER, 10A
~. : 50-9-2 $44526000 17214081 —%2A FILTER HARNESS, A
o 50-9-3 $44527000 HPES.ZIAE VY] FILTER HARNESS, B
T 50-10 0A5401006 2|~/ % EF4X10 SCREW, PAN (S/P WASHER) M4X10
50-11 544522009 1|3~ ra—-iBOXA/N—A CONTROL BOX COVER, A
50-12 544523009 12> tO—JvBOXH/S—B CONTROLBOX COVER, B
50-13 544524001 1|BoXH/N—2F 1 BOX COVERSTAY
50-3 50-14 008400604 | 18|+ k> 2 34X6 SCREW, TRUSS M4X6
@ &—50-7 50-12
Y
155-961-515 155-960-515

68



S6.

E 3% 5L 1% (BES-960, 961) / Power supply equipment mechanism (BES-960, 961)

/ Stromversorgung (BES-960, 961) / Mécanisme de |'equipment en alimentation électrique (BES-960, 961)

/ Mecanismo del equipo de alimentacién de corriente (BES-960, 961)

$6 . & 4 1% (BES-960, 961) / Power supply equipment mechanism (BES-960, 961)

/ Stromversorgung (BES-960, 961) / Mécanisme de |'equipment en alimentation électrique (BES-960, 961)

/ Mecanismo del equipo de alimentacién de corriente (BES-960, 961)

69

REF.NO. CODE |qQTv Eo v NAME OF PARTS RM
60 $46570001 | 1|7 <23 raowre Y FLUORECENT LAMP OF EQUPMENT SET
60-1 $46558000 | 1|42 kHaowrs FLUOR. LAMP OF EQUPMENT, 40W R1
60-2 $46559000 | 1{# <23 rwaowr2 FLUOR. LAMP OF EQUPMENT, 40W R1
60-3 UD0280000 | 2|5 ~uL. 34> 15x37 CAUTION LABEL, HOT 15X37
60-4 $46546000 | 2|4 Km 57 a0w FLUORECENT LAMP, 40W
60-5 $46541001 | 4lsr1amroruvsrrs SETTING PLATE, FLUORECENT
60-6 $42446001 | 8|7+ % k¥4 36x1a BOLT, SOCKET (S/P WASHER) M6X 14
60-7 018063036 | 4|7+ = rex3o BOLT, SOCKET M6X30
60-8 028060246 | 4|1z ¥ %226 WASHER, SPRING 2-6
60-9 025060336 | 4leS¥r2416 WASHER, PLAIN L6
60-10 028060246 | 4les#HzzHx2 WASHER, PLAIN 12
60-11 $46534000 | 4lxmsoga RUBBER CUSHION
60-12 $46554000 | 1|r1amrmzrysss SWITCH ASSY, FLOUR. LAMP
60-12-1 $46555000 | 1|z v FHwis-2120 SWITCH, HW15-2T20
60-13 $46747000 | 1|rc1amrmn-2243 HARNESS ASSY, FLOUR. LAMP
60-14 $46552000 | 1|~ 35> z300va” 3 TRANSFORMER ASSY, 300VA
60-14-1 $46553000 | 1|r 35> z300vA TRANSFORMER, 300VA
e 60-15 0A5401006 | 4|#~2/5% € 5ax10 SCREW, PAN ($/P WASHER) M4X10
Hixa Fasa . 60-16 $37060001 | 1|7-z2v—24 LABEL, GROUNDING
/ FOR SUPPLY PARTS 60-17 $39821000 | 2|a— ko35> 71997 CORD CLAMP, 19P7
361 60-18 509141000 | 1|a-r235> 7160 CORD CLAMP, 16-L
" WA " “ FOR SUPPLY PARTS ”
61 $46547000 | 2|s/o—z%— 210w GLOW STARTER, 40W
" AT e ” OPTION PARTS “
62 $46762001 | 1|evamswey r EMERGENCY STOP SWITCH SET
62-1 $46550000 | 1|a> %4 2sN107 3 CONTACTOR ASSY, $-N10
62-1-1 $46551000 | 1|3 %% 2s-N10ACT2 CONTACTOR, S-N10 AC12
62-2 0A5402005 | 2|++~+% 3 ax2008 SCREW, PAN (5/P WASHER) M4X20
62-3 $46548000 | 1|7 #-emzxrvFs s POWER SWITCH ASSY, EM
62-3-1 $46549000 | 1|2 1Y FHw2B-M1106 SWITCH, HW2B-M110G
62-3-2 $46749000 1|2 1Y FHWIB-VAIR SWITCH, HW1B-V41R
62-4 $46748000 | 1|pwas rOo—nn—2z4 3 PW CONTROL HARNESS ASSY
62-5 509141000 | 1|a-r45 7160 CORD CLAMP, 16-L
(—_
__|
|
|
|
I
I
|
|
I
|
”I_\
155-960-515 155-960-515
70



T1.EhHERMR / Power table / Motorgestell / Mécanisme du plateau de la machine T1. B &B% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la méaquina / Mecanismo de la mesa de la maquina
REF.NO. CODE |aTy B A NAME OF PARTS RM
1-1 $32692000 | 2|*vz%- CASTER
1-2 $32693000 | 2[*vz%-—s CASTER, S
1-3 018102036 | 16|73 3K b10X20 BOLT, SOCKET M10X20
1-4 028100246 | 16|/ \x¥ % 22-10 WASHER, SPRING 2-10
1-5 532716000 4| L~ EIL b 20X100 BOLT, LEVEL M20X100
1-6 018103036 | 9|7 :# L k10x30 BOLT, SOCKET M10X30
1-7 028100246 | 9|/t x##H %2-10 WASHER, SPRING 2-10
1-8 025100236 | 9|eS>¥HxF1v10 WASHER, PLAIN M 10
1-9 047802542 | 7|x7u>sELAWS PIN SPRING ROLL AWS
2 $42921000 | 1| —%BMOBHO.75K% 3 MOTOR ASSY, BMOBH 0.75K
3 018061036 | 4|73 #JL F6x10 BOLT, SOCKET M6X10
4 025060236 | 4|e>¥#xFave WASHER, PLAIN M 6
5 028060246 | 4|/xx¥H %26 WASHER, SPRING 2-6
6 $42363001 1g-2-~-2 MOTOR BASE
7 018501036 | 4|73 k5x10 BOLT, SOCKET M5X10
8 028050246 | 4|/ i34 %25 WAGSHER, SPRING 2-5
9 $15258000 | 2|F3~si> HINGE PLATE
10 061500804 | 4|45 5x8 SCREW, FLAT M5X8
11 542409001 1E-587-U-%13 MOTOR PULLEY ASSY
11-1 542408001 1E—52—7—10.75kwW MOTOR PULLEY, 0.75KW
11-2 012060636 | 1|7+ EJ6x6 SET SCREW, SOCKET (FT) M6X6
11-3 012400836 | 1|7+t Saxs SET SCREW, SOCKET (FT) M4X8
13 $42364000 1lv~IL R 3vas50 BELT, V 3v450
14 152865201 1{LH 2 KL FM10 BELT ADJUSTING ROD, M10
15 021100206 | 2|2>2+v 10 NUT, 2M10
16 025100236 | 2|eS¥#HxFa10 WASHER, PLAIN M 10
17 028100246 | 1|/tx¥#%2-10 WASHER, SPRING 2-10
18 $42365001 R EE AP, L-BOLT SUPPORT PLATE )
19 $42445001 2|7+ KL b ¥ o 38x25 BOLT, SOCKET (S/P WASHER) M8X25
22 $42397009 | 1[E-%2-n-F MOTOR COVER, F
23 008400604 | 7|+ k> 234x6 SCREW, TRUSS M4X6
24 542398009 | 1|E—5—h/-L MOTOR COVER, L
25 008400604 | 7|+ b3 224x6 SCREW, TRUSS M4X6
63 $42387009 | 1|FF—-TJ AL F-TABLE, L
64 $15321001 4le> PIN
65 $42388009 | 2|F7—JAM F-TABLE, M
66 $15321001 | 12|E> PIN
67 542389009 | 1|F7—7J AR F-TABLE, R
68 515321001 | 4|e> PIN
69 149483001 | 8|v = 3£ bMs6 KNOB BOLT, M6
70 $42396001 3[rr—TuvHIr F-TABLE SUPPORT, F
73 018082036 | 6|7+ *JL +8x20 BOLT, SOCKET M8X20
74 025080236 | 6|c>HHxF1vs WAGSHER, PLAIN M 8
75 028080246 | 6|/ xx¥Hi%28 WASHER, SPRING 2-8
76 $42391001 2[F7—FnH1 KU F-TABLE GUIDE, U
77 $42392051 2[5 —Tns1 kL F-TABLE GUIDE, L
78 018501236 | 8|7+ #JL k5X12 BOLT, SOCKET M5X12
79 025050236 | 8|54 #HxFays WASHER, PLAIN M 5
80 028050246 | 8|/ tx¥H %25 WASHER, SPRING 2-5
81 $42390051 5|F7— JZ kysi— F-TABLE STOPPER
82 008400604 | 10|+ k2 24x6 SCREW, TRUSS M4X6
83 $42395050 | S|rF—Jnd 18 F-TABLE BASE, B
84 0A5401006 | 5|+~3/53xEF4x10 SCREW, PAN (S/P WASHER) M4X10
85 $42400009 3IFF—FILZAF 1A F-TABLE STAY, A
86 $42401009 | 2|fF-7FA 2718 F-TABLE STAY, B
87 149483001 | 13|V = 3% b M6 KNOB BOLT, M6
126 $42923009 | 1|FL—-HnH/— BREAKER COVER
127 008400604 | 2|+ k5 z24x6 SCREW, TRUSS M4X6
140 543928001 71 oLIN=—~=2 STOP LEVER BASE
155-960-652 155-960-652
71 72



T1. &) &B{% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

73

155-960-652

T1.E)H A& / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM
141 $42446001 2|7FHI b ¥ 16X14 BOLT, SOCKET (S/P WASHER) M6X 14
143 $43926001 NF-UF1oLn— STOP LEVER
144 $43927001 14> %IM6 SHOULDER SCREW, M6
145 021060106 1M1rarvre NUT, 1 M6
147 543930001 U EL AL STOPPER
148 018061636 1|7+ % hex16 BOLT, SOCKET M6X16
149 025060236 1HeS¥HRxFI1I6 WASHER, PLAIN M 6
150 028060246 T3 x2¥H %26 WASHER, SPRING 2-6
152 543931001 Wixay SPRING HOOK
153 021060106 MNyarvtre NUT, 1 Mb
155 $43933001 1ex/ii2x SPRING, EXTENSION
157 S44540001 IR SHOULDER SCREW, M5
158 021500216 1222+ b5 NUT, 2 M5
160 543929001 IIVAPESE & SOLENOID BRACKET
161 $42446001 2|7F R Y7 I6X14 BOLT, SOCKET (S/P WASHER) M6X 14
163 543932000 1M7=UF12IL/AF SOLENOID ASSY, PULLEY STOPPER
164 048070342 1| b XTE7 RETAINING RING, E7
155-960-652

74



T2 . By H &R / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

T2 . BhbHhE&PRH® / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY B XA NAME OF PARTS RIVY
26 S42372009 11 EnN—LF SIDE COVER, LF
] 27 008400604 414+ F 3 X724X6 SCREW, TRUSS M4X6
<BES-961BCH < it HEsSa / For supply Parts > 28 $42376001 1|1 FANR=-2F71 SIDE COVER STAY
/ For “BES-961BC" > 137——a 29 018061236 2|7 FFI r6X12 BOLT, SOCKET M6X12
135—e 30 025060236 2|15 ¥HxF176 WASHER, PLAINM 6
133& 9 11 31 028060246 2 xH¥Hx2-6 WASHER, SPRING 2-6
135 114 32 S42373009 1|1 KFh/N—-LB SIDE COVER, LB
13— fﬁa—1 15 33 008400604 |  4[+ k5 274x6 SCREW, TRUSS M4X6
134—8 34 $42374009 1191 FH1—RF SIDE COVER, RF
35 008400604 3|+ 5 224ax6 SCREW, TRUSS M4X6
36 S42375009 14 KFAH/N\—RB SIDE COVER, RB
37 008400604 2|+ F>x104xe6 SCREW, TRUSS M4X6
38 $36478001 11{KX ks POST, S
39 542366009 3|7F—FNhiN-MA TABLE COVER, MA
40 $42395050 6IFF—JN 418 F-TABLE BASE, B
41 0A5401006 6(+~anxEZ4ax10 SCREW, PAN (S/P WASHER) M4X10
42 542367009 2(7—Fnhix—mB TABLE COVER, MB
43 $42395050 2(F =74 18 F-TABLE BASE, B
44 0A5401006 21+ ~anxzesax10 SCREW, PAN (5/P WASHER) M4X10
45 $42368009 L Paaie % FARI TABLE COVER, L
46 S42395050 1|fF7—JIL4d 18 F-TABLE BASE, B
47 0A5401006 1|F~XanzkxEeZ4X10 SCREW, PAN (5/P WASHER) M4X10
48 $42369009 1|7-FHAh1R-R TABLE COVER, R
49 $42395050 1FF—JN418B F-TABLE BASE, B
50 0A5401006 HF~xanzxeZ4x10 SCREW, PAN (S/P WASHER) M4X10
51 008400604 | 32|+ > R2134X6 SCREW, TRUSS M4X6
52 $42393001 9|24V KB STUD, B
53 $42371001 2{F=TIWHhNR=2F 4 TABLE COVERSTAY
54 018501236 417+ &I k5X12 BOLT, SOCKET M5X12
55 025050236 A e HFFI5 WASHER, PLAIN M 5
56 028050246 AN xHYHR2-5 WASHER, SPRING 2-5
57 542370001 10| KA ~L POST, L
58 $42402001 2|FKA LB POST, LB
59 S42377009 L PA= R FAT FRONT COVER, L
60 $42378009 3[7ar rAhN=Mm FRONT COVER, M
61 $42379009 t|7za> rH/N=R FRONT COVER, R
62 008400604 | 321+ h> 2 24X6 SCREW, TRUSS M4X6
88 $42382009 2\ hswhit— SWITCH COVER, UR
89 $46762000 2| B SWHIN—EY — I LABEL, E
91 S$42383009 3[ryHni— COVER, UR
92-1 S$42384009 1| byhhR—L COVER, LUR
93 $44529009 IREE=F:F . VAR COVER ASSY
93-1 $42406009 tlrabrTHh/N— COVER
93-2 $43913000 1|5 ~NIVBES(2) LABEL, BES (2)
95 $42381001 15| b HAN—ZFIU COVERSTAY, U
96 $42380001 I, B HN—2F1D COVERSTAY, D
97 008400604 | 32|+ b5 ZX24x6 SCREW, TRUSS M4X6
98 018061036 { 24{7F K F6X10 BOLT, SOCKET M6X10
99 $42922009 AT VN AR & & ¢ PANEL SET BASE
100 018062036 2|7+ K b6X20 BOLT, SOCKET M6X20
101 025060236 2leES¥HxFade WASHER, PLAIN M 6
102 028060246 2|13 %x ¥ Hx2-6 WASHER, SPRING 2-6
“F 73 BR ) *TTarER&T " " OPTION PARTS “
/ OPTION PARTS 92-2 $46542009 | 1|k nihis—LE COVER, LE UR
155-960-652 155-960-652
75 76



T2 . B)7) BBk / Power table / Motorgestell/ Mécanisme du plateau de la machine T2 . Eh 1 ARA1% / Power table / Motorgestell / Mécanisme du plateau de la machine

/Mecanismo de la mesa de la maquina / Mecanismo de la mesa de la maquina
REF.NO. CODE |QTvY B XA NAME OF PARTS RIVY
<BES-960BCH > <For "BES-960BC” >
107 $34558000 | 2|v < 3z vmaxio SCREW, KNOB M4X10
<BES-"961BC}3ﬁ . < Hit3 R8BS / For supply Parts > 108 $42405001 A Y WL E & PANEL SETTING PLATE
.5 /For “BES-961BC"> || 1374 109 002400514 |  4]+#~24xs SCREW, PAN M4X5
51 108 = <BES-961BCH > <For "BES-961BC” >
e _& —111 108 $45182001 | 1[czxnrvuvsr14s PANEL SETTING PLATE, B
S 135— = ﬁ 114 109 002400514 | 4|+ ~2axs SCREW, PAN M4X5
2 136 —° &H—115
13.—38 v b I S -
119 $42386001 | 3|x/>ruvrqa PCB SET PLAT
120 018061036 | 3|7+ % r6x10 BOLT, SOCKET M6X10
123 $42410009 | 6{FUvIHic— BRIDGE COVER
124 $42446001 | 24|73 %L k¥ I6x14 BOLT, SOCKET (S/P WASHER) M6X 14
130 $42935001 | 1|xEL 7L BOBBIN STAND, L
131 021400206 | 1[21+v ka4 NUT, 2 M4
132 028040246 | 1|/\x¥#x2-4 WASHER, SPRING 2-4
170 $44521009 | 1|7uvynr-¢ BRIDGE COVER, E
171 $42446001 | 5|{PFENL ¥ I6x14 BOLT, SOCKET (/P WASHER) M6X 14
172 $44520009 | 3|vo> rhsi—mB FRONT COVER, MB
<t HEE > <For supply parts >
111 $42446001 | 8|7F %L ¥ I6x14 BOLT, SOCKET (S/P WASHER) M6X 14
114 $42394001 | 4|51 rruvsrqs LIGHT SETTING PLATE
115 $42446001 | 8|7+ % ¥ 36x14 BOLT, SOCKET (S/P WASHER) M6X 14
133 S43467001 | 4|51 rruUvAs 1B LIGHT SETTING PLATE, B
134 018501236 | 8|7 # L k5X12 BOLT, SOCKET M5X12
135 025050236 | 16|e54# #2515 WASHER, PLAIN M 5
136 028050246 | 8|/ x4 Hx2s WASHER, SPRING 2-5
137 021500103 | 8|*v k115 NUT, 1 M5

"F 7T a B

/ OPTION PARTS ”

77

155-960-652 155-960-652

78



U. $tr@#H3RE1R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

U. $HIE+ H25R% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE QTY B XA NAME OF PARTS RM
1 $36500000 HAVYEEE PR ANV EE ]! SENSOR SETTING PLATE, B
2 $36220001 LR FAP SENSOR PCB ASSY
3 0A4300605 2{+F~NH¥ 7 I3X6DA SCREW, PAN (S/P WASHER) M3X6
4 0A5400806 2| +F+~NH¥4 24x8DB SCREW, PAN (S/P WASHER) M4X8
5 $20913000 1fa-sy—-z>a-4K ROTARY ENCODER, JK
6 $15281001 1Nzoa-4735U+ ENCODER BRACKET
7 0A5300805 2| +F+~NH¥ 7 23X8DB SCREW, PAN (S/P WASHER) M3X8
% 8 $42347001 MNzra-4Famt114% ENCODER ADJUSTMENT PLATE
3 9 UA0130001 U EPZE SHOULDER SCREW
! 10 0A5400806 2| +F Y 24%8DB SCREW, PAN (S/P WASHER) M4X8
2
i% I
1 ~
53|
4 ?
8 10
155-960-501 155-960-501
V. K= > 7&ERR (F 72 a > #8&)/Boring attachment set (Option parts) / Anbausatz (Sonderzubehér) V. A= T7%EBRR (7 2 3 > 885)/Boring attachment set (Option parts) / Anbausatz (Sonderzubehér)
/ Jeu d'accessoires (Piéces en option) / Juego de fijacién (Piezas opcionales) / Jeu d'accessoires (Pieces en option) / Juego de fijacién (Piezas opcionales)
REF.NO. CODE Q'TY B X1 NAME OF PARTS RM
1 542607001 1K=+ Y r6H BORING DEVICE SET, 6H
1-1 536402001 6|X—DFIAINn)14223 N-PLATE ASSY, BORING DEVICE
1-1-1 $36403001 6|RK->Favnyr4 NEEDLE PLATE, BORING DEVICE
1-1-2 $36404000 ANVEE B L KNIFE SUUPPORT, NEEDLE PLATE
1-1-3 $32482001 6|N\UFTF1420 NEEDLE HOLE PLATE, T=0
1-1-4 100360003 | 12{#5 %238 SCREW, FLAT SM2.38
1-2 $36409101 6|X-DIFH—-FU 32 F-GUARD ASSY, BORING DEVICE
1-3 $19951001 6|x—-U>TxZEY b BORING KNIFE SET
155-960-940 155-960-940
79 80



W1 . iBF#42BRA{R / Cap frame device / Mitzenrahmen / Chassis a chapeaux
/ Accesorio para prensor de sombreros

W1 . i F#4% @& / Cap frame device / Mitzenrahmen / Chéassis & chapeaux
/ Accesorio para prensor de sombreros

<#%T 1) 7180X70mm/ Sewing area " 180X70mm” > REF.NO. CODE  |QTy b~ A1 NAME OF PARTS RM
<#ET U 7180X70mm> <Sewing area "180X70mm” >
________________ 1 $45051001 | 1[%% o746t bswan CAP FRAME DEVICE SET, 6 SWBN
- 1-4-19— @ 143 1.4.7) o 1-1 544351001 | 6[K351/1=%3 DRIVER ASSY
| 141 S 1-4-18] 146 T 1-1-1 544251000 | 6|51 K7 — 4w GUIDE ARM, W
I 1-4-2 S , TR 1-1-2 532862000 | 6|U=FH-NATULY LINEAR BALL BEARING
| | ///i/ 18 1-1-3 $36498001 | 12t xT7 7+ 3 JC21 RETAINING RING, INTERNAL C21
T ‘ﬁ/ 1-1-4 $44253000 | 6|~—zA1 K12 BASE GUIDE PLATE
} 1_6%% - 1-1-5 544248001 | 12|ama~Era PIN, A
78 &40 19 1-1-6 544344001 | 12(2m39E>D PIN, D
| 1-1-7 070606800 | 36|% v ¥4 460622 BALL BEARING, 60622
| 1-4 1-12 1-1-8 544249001 | 12(n5- COLLAR
| PR 1-1-9 060400616 | 24(/51 > kMaxe SCREW, BIND M4X6
1-1-10 544638000 | 12|m-5- ROLLER
| 1-1-11 048170242 | 12|k x7F7+35C17 RETAINING RING, C17
1-1-12 012500836 | 36|7+E55x8 SET SCREW, SOCKET (FT) M5X8
1-1-13 $32859000 | 6[L-aTavs RAIL BLOCK
1-1-14 004401003 | 12|+%5 % Yax10 SCREW, FLAT M4X10
1-1-15 $44655001 | 6|7 KU sw DRIVING RING, W
—————————— 1-1-16 $39497101 | 6|~—21FX A1 2W BASE POSITIONING PLATE, W
1-1-17 062300416 | 12|+ ~aMm3xa SCREW, PAN M3X4
1-1-18 025030236 | 12|54 #2713 WASHER, PLAIN M 3
1-1-19 §32871100 | 30|m@-5-~-2%% ROLLER BASE ASSY
1-1-20 U08671003 | 48|+-F~+t 4 23X508 SCREW, PAN (S/P WASHER) M3X5
1-1-21 $41223000 | 6[O—3-—~—z2A—#% SPACER
1-1-22 542583000 | 6|71 vws WIRE, WB
1-1-23 144784002 | 6|*vA¥TH¥Hx WASHER
1-1-24 U08671003 |  6|+-F~+ 4 23X5DB SCREW, PAN (S/P WASHER) M3X5
1-1-25 544640000 | 12|#vvun-5- FEEDING ROLLER
| 1-1-26 052300606 | 12|+ ~2/53E53x6 SCREW, PAN (S/P WASHER) M3X6
f N 122820 1-1-27 543486000 | 6% v7s4 Y ryUvs 15 |CAPFRAME DEVICE SETTING PLATE
| 136 1128 T TP 0o o | — 7 | 1-1-28 543487001 | 6|x9> 704y CAP FRAME SASH
-1- _— | 1-1-29 $43485000 | 12|V v 3% yMs SCREW, KNOB M5
| v L 1-1-35 JJ S | 1241 A1 | 1-1-30 $43490001 | 6|71+ —~—2R WIRE BASE, R
ai% r— " DA 1-1-31 543489001 | 6|71+ —~—2L WIRE BASE, L
/ ¢ /'rl\’;m—u 128 8155 | 1-1-32 004400814 | 24|++352axs SCREW, FLAT M4X8
1_1_33 0 1-2-2 | 1-1-33 543491001 | 6|7 1vn# WIRE HOOK
ootk g 1-1-37 < 126 1-1-34 060400616 |  6|/31 > KMmaxe SCREW, BIND M4X6
3 w_ 27N ) 1-1-35 062402016 | 6|+ ~aIMax20 SCREW, PAN M4X20
————————— [1-1-36 060400616 |  6|/<1 > kmaxe SCREW, BIND M4X6
1-1-14 1-1-13 1-1-37 060400416 |  6[/71 > kmaxa SCREW, BIND M4X4
| 1-1-38 544344001 | 6lamavEsD PIN, D
' 1-1-39 070606800 | 6|2 %<7 % 6062z BALL BEARING, 606ZZ
1-1-40 060400616 6|/%1 > FMaxe SCREW, BIND M4X6
| 1-1-41 $32863001 | 6|7—LT F 1KY ARM GUIDE BAR
| 1-1-42 504438001 | 12[€v k55— SET SCREW COLLAR
1-1-43 012060636 | 24|{7+E 56x6 SET SCREW, SOCKET (FT) M6X6
| 1-1-44 $32870000 | 18{z bV /i—T 4 STOPPER RUBBER
| 1-1-45 $44246000 | 12|%K9 ¥4I r52ITKY CAP HOLDER PLATE BAR
1-1-46 544643000 | 6|KYISHHI 5L CAP HOLDER PLATE, L
| 1-1-47 44644000 | 6[KH LY 4T 1 4R CAP HOLDER PLATE, R
1-1-48 0A5400806 | 24|+~ 3 4x8D8 SCREW, PAN (S/P WASHER) M4X8
| 1-1-49 544636000 | 12[K9 94 T187—7 TAPE, CAP HOLDER PLATE
| 1-1-50 500655000 | 12[v 733 vma KNOB SCREW, M4
1-1-51 543485000 | 6|vv iz ums SCREW, KNOB M5
| 1-1-52 025060236 | 12|e5¥#%xF196 WASHER, PLAIN M 6
_______ 1-1-53 028060246 | 12|/Kx 4% %26 WASHER, SPRING 2-6
—————————————— 1-1-54 021060206 | 12[2>23 b6 NUT, 2 M6
1-2 $45052001 | 6|7-43F 1+ heN FIXING ARM SET, 6 N
1-2-1 $44252001 | 6|7-4a37 1956 FIXING ARM, 6
155-960-940  155-960-940
81 82



W1 . iEF#4£ER31% / Cap frame device / Mitzenrahmen / Chassis a chapeaux

/ Accesorio para prensor de sombreros

W1 . iE TR BEME / Cap frame device / Miitzenrahmen / Chassis & chapeaux
/ Accesorio para prensor de sombreros

83

< U 7180X70mm/ Sewing area " 180X70mm” > REF.NO. CODE [qQTY B> A NAME OF PARTS R
1-2-2 532877101 | 12|17 % xE> POSITIONING PIN
1-2-3 $32876001 | 6|arTE> PIN
1-2-4 155559001 | 6|E>+##x WASHER, PLAIN
1-2-5 028060242 | 6|24 Hx26 WASHER, SPRING 2-6
1-2-6 $32874001 | 6|az1Lsi— FIXING LEVER
1-2-7 $32885001 | 6|L/i—E> LEVER PIN
1-2-8 048020346 | 12|k x7E2 RETAINING RING, E2
1-2-9 025060132 | 6|eS¥#z2>ave WASHER, PLAIN S 6
1-3 $44353001 | 12|€3tvr748Y 32 SEMI-SETTING FRAME ASSY, B
1-3-1 $39469101 | 12|{~x—274A% 2 180W BASE FRAME ASSY, A 180W
1-3-2 $39471101 | 12|~—2748s% 3 180W BASE FRAME ASSY, BS 180W
1-3-3 $32861016 | 48+ 35 326x3 SCREW, FLAT M2.6X3
1-3-4 $42928101 | 12|v/xwsr~—z8 VISOR HOLDER BASE, B
1-3-5 062300506 | 24|+ ~23xs SCREW, PAN M3X5
1-3-6 $39474100 | 12|7 %7~ B180oW FRAME COVER, B 180W
1-3-7 $32890001 | 24|#Lr~—273 BOLT BASE ASSY
1-3-8 $39475100 | 12|75 77 As%7 3 180W FRAME COVER ASSY, AS 180W
1-3-9 $32896001 | 12|75 7~-2 CLAMP BASE
1-3-10 $32897000 | 12|{/Froawy SNAP LOCK
1-3-11 061300616 | 24|+ 35 13x6 SCREW, FLAT M3X6
1-3-12 026030236 | 24|eS54¥#H% 3543 WASHER, PLAIN 3
1-3-13 021300206 | 24[2925v 3 NUT, 2 M3
1-3-14 $32898001 | 12|78 75 h+7 HINGE
1-3-15 048050346 | 48|k x7E5 RETAINING RING, E5
1-3-16 $32866000 | 48|73+ +3 WING NUT, M3
1-3-17 026030236 | 48[54 #H %3443 WASHER, PLAIN 3
1-3-18 028030246 | 48[/3x 4 # %23 WASHER, SPRING 2-3
1-4 $44861001 | 1|evrwor-s+3ss SETTING FRAME GAUGE ASSY, SEMI
— 1-4-1 S44841001 | 1|#-vvur oz GAUAGE RING ASSY
__________________ - ] | 1-4-2 $44851001 | 1|7ozrvin—1% FRAME STOPPER PLATE
r ©-1129 N 1228 — ﬁ | 1-4-3 $44847001 | 2|42 %5 SHOULDER SCREW, M5
| 1-1:36 1-1-28—(Q 1150, | 5 =11 1y~ | 1-4-4 544848001 | 2[s5zn4 SPRING HOOK
| 1-1.35 /’J \@ | 124—83 1-4-5 S44849001 | 1|e#s5x SPRING, EXTENSION
1118 — S L Ak | 1-4-6 $44852000 | 2|7v%v1% FRAME HOLDER PLATE
| i ’/ oy 1- l 1-4-7 0A5400806 | 4| ++~+ 7 34x8DB SCREW, PAN (S/P WASHER) M4X8
—QlE - 1-4-8 $44854001 | 1|v57254 COVER FRAME HOOK
| } ' | 1-4-9 0A5400806 | 2|+ ~+% 34x8DB SCREW, PAN (S/P WASHER) M4X8
% 1-4-10 544859001 | 1|#-v+5114s GAUGE COPYING PLATE, S
o E 1-4-11 052400606 | 4|+~2/5%E5ax6 SCREW, PAN (S/P WASHER) M4X6
1-4-12 S44846001 | 1|ty k724527 CLAMPER
1-4-13 $39499000 | 1|ev k7o T4aw RUBBER, SET FRAME
1-4-14 S44853001 | 1|y r7o¥Hzw WASHER
1-4-15 $16691000 | 1|/ 7# 1 kexas KNOB BOLT, M8X25
1-4-16 018500836 | 4|7+ #L k5xs BOLT, SOCKET M5X8
1-4-17 025050236 | 4les4¥#Hx5ays WASHER, PLAIN M 5
1-4-18 544860001 | 1|7o15xx1% FRAME POSITIONING PLATE
1-4-19 U08671003 |  2|+-+~t L 23X5DB SCREW, PAN (S/P WASHER) M3X5
1-5 028050243 | 6|/\x ¥ #H 225 WASHER, SPRING 2-5
1-6 $42610001 | 6[L—ns4 RAIL BASE
1-7 018400836 | 12|77+ %L raxs BOLT, SOCKET M4X8
1-8 $42611001 | 6|x5 v 7549k CAP BRACKET
1-9 149483001 | 6|V w3 #i M6 KNOB BOLT, M6
1. 1o 1-10 S42446001 | 12|7F#1 k¥4 36x14 BOLT, SOCKET (S/P WASHER) M6X1 4
1aa E 1-11 $32877101 | 12|1FxxE> POSITIONING PIN
%1_3 1-12 $46414001 | 6|xmvavnyrssz NEEDLE PLATE ASSY, C-FRAME DEVICE
A 1-1-41 1-12-1 S44766001 | 6|7TAr1s FELT, 1.5
155-960-940  155-960-940
84




W2 . i &ERAR / Cap frame devic/ Mitzenrahmen / Chéssis & chapeaux

/ Accesorio para prensor de sombreros

W2 . 1B F#42 B RA{R / Cap frame devic/ Mitzenrahmen / Chéssis & chapeaux
/ Accesorio para prensor de sombreros

85

<HEMT | 7360X85mm/ Sewing area "360X85mm” > REF.NO. CODE |qQTv Eo A1 NAME OF PARTS RM
<#HT U 7360X85mm> <Sewing area “360X85mm" >
1 545053001 | 1|x% 7264y Fwen CAP FRAME DEVICE SET, 6 WBN
1-1 $44351001 | 6|k51/x~u3 DRIVER ASSY
1-1-1 $44251000 | 6|51 k7 — 4w GUIDE ARM, W
e 1-1-2 $32862000 | 6|u=FH_nATULY LINEAR BALL BEARING
‘ // 1-1-3 $36498001 | 12|r x77+amca RETAINING RING, INTERNAL C21
e 1-1-4 $44253000 | 6|~—xAi1r12 BASE GUIDE PLATE
LT 18 1-1-5 $44248001 | 12|aoawEra PIN, A
??ﬁ %7 - 1-1-6 544344001 | 12|am=sEsD PIN, D
6= & P 1-1-7 070606800 | 36| << 4~ 460622 BALL BEARING, 606ZZ
178 &40 109 1-1-8 $44249001 | 12|n5- COLLAR
1-1-9 060400616 | 24|/v1 > maxs SCREW, BIND M4X6
1-1-10 $44638000 | 12|m-5- ROLLER
1-1-11 048170242 | 12|rx77+35C17 RETAINING RING, C17
1-1-12 012500836 | 36|7+t Ss5x8 SET SCREW, SOCKET (FT) M5X8
1-1-13 $32859000 | 6|L—wTOv” RAIL BLOCK
1-1-14 004401003 | 12]+%3 % Yax10 SCREW, FLAT M4X10
1-1-15 $44655001 | 6|7 KU ow DRIVING RING, W
—_—— - — — = = — e — — — — — N 1-1-16 $39497101 | 6|~—z1Fxx1sw BASE POSITIONING PLATE, W
| 1-1-17 062300416 | 12|#~am3xa SCREW, PAN M3X4
1-1-18 025030236 | 12|e5¥sHz71m3 WASHER, PLAIN M 3
| 1-1-19 $32871100 | 30|m-5-~-2%% ROLLER BASE ASSY
| 1-1-20 U08671003 | 48| +-+~+ 4 23X508 SCREW, PAN (S/P WASHER) M3X5
18 | 1-1-21 $41223000 | 6lm—5—~—z2~A—4 SPACER
1-1-22 $42583000 | 6|71 rws WIRE, WB
| 1-1-23 144784002 | 6|x vA4THH2 WASHER
. 1-1-24 U08671003 |  6|+-7~+ 4 23X5D8 SCREW, PAN (S/P WASHER) M3X5
=~ 1.1-25 544640000 | 12[+sun—5— FEEDING ROLLER
| 1-1-26 052300606 | 12|+ ~a/i3€53x6 SCREW, PAN (S/P WASHER) M3X6
*ﬁ 1-1-27 $43486000 | 6% v 7s¥vsruvsrcs  |CAP FRAME DEVICE SETTING PLATE
N | 1-1-28 $43487001 | 6FH Lo Hy CAP FRAME SASH
| 1-1-29 $43485000 | 12|vvsxvms SCREW, KNOB M5
| 1-1-30 $43490001 | 6|71+ —~— 2R WIRE BASE, R
12s 1-1-31 543489001 | 6|71 v—~—2L WIRE BASE, L
1521 1-1-32 004400814 | 24|++571xs SCREW, FLAT M4X8
122 | 1-1-33 $43491001 | 6|7 1vn~ WIRE HOOK
1-2:6 | 1-1-34 060400616 |  6[/<1 > Kmaxe SCREW, BIND M4X6
1-1-35 062402016 | 6|+ ~amax20 SCREW, PAN M4X20
1-1-36 060400616 |  6|/51 > Kmaxe SCREW, BIND M4X6
1-1-37 060400416 |  6[/51> Kmaxa SCREW, BIND M4X4
1-1-38 544344001 | 6|ama~ero PIN, D
1-1-39 070606800 | 6|27 4reoezz BALL BEARING, 606ZZ
1-1-40 060400616 |  6]/51 > kMmaxs SCREW, BIND M4X6
1-1-41 $32863001 | 6|7—sn7or1Ee ARM GUIDE BAR
1-1-42 504438001 | 12|€v r55~ SET SCREW COLLAR
1-1-43 012060636 | 24|77+t S6x6 SET SCREW, SOCKET (FT) M6X6
1-1-44 $32870000 | 18|z k-4 STOPPER RUBBER
1-1-45 $44246000 | 12|xm ooy raanmxy CAP HOLDER PLATE BAR
1-1-46 $44643000 | 6|xv v T4l CAP HOLDER PLATE, L
1-1-47 $44644000 | 6|xm v T 1R CAP HOLDER PLATE, R
1-1-48 0A5400806 | 24|++~% 2 3 axsps SCREW, PAN (S/P WASHER) M4X8
1-1-49 544636000 | 12|xw vy rs5—7 TAPE, CAP HOLDER PLATE
1-1-50 $00655000 | 12|v= 332 vms KNOB SCREW, M4
1-1-51 $43485000 | 6|vvzzvms SCREW, KNOB M5
1-1-52 025060236 | 12|e5¥#3xF1v6 WASHER, PLAIN M 6
1-1-53 028060246 | 12|/xx #5226 WASHER, SPRING 2-6
—————————————————————— 1-1-54 021060206 | 12[2v2+v 16 NUT, 2 M6
1-2 $45052001 | 6|7—s423% 1€ ren FIXING ARM SET, 6 N
1-2-1 $44252001 | 6|7-sna71"56 FIXING ARM, 6
155-960-940 155-960-940
86



W2 . B FREEE 1R / Cap frame devic/ Mitzenrahmen / Chéssis & chapeaux W2 . iEFHrEE B R{% / Cap frame devic/ Mitzenrahmen / Chéssis a chapeaux

/ Accesorio para prensor de sombreros / Accesorio para prensor de sombreros
1-2-2 $32877101 | 12|rF%xE> POSITIONING PIN
1-2-3 $32876001 6laF7rE> PIN
1-2-4 155559001 6lESHH % WASHER, PLAIN
1-2-5 028060242 | 6|/ix¥ #2246 WASHER, SPRING 2-6
1-2-6 $32874001 6[aF1L— FIXING LEVER
S 1-2-7 532885001 6|Lri—E> LEVER PIN
I St 1-2-8 048020346 | 12|t x7E2 RETAINING RING, E2
S . 1-2-9 025060132 | 6|e3¥#4x 3V WAGSHER, PLAIN $ 6
M - 1-3 $44355001 | 12|71 K€Y +748%7 3 WIDE SETTING FRAME ASSY, B
s B 1-3-1 $44254001 | 12|~x—27owW% 3 BASE FRAME ASSY, W
178 &1.10 19 1-3-2 542928101 | 12|v/tm 4 ~— 28 VISOR HOLDER BASE, B
112 1-3-3 062300506 | 24|+ ~23x5 SCREW, PAN M3X5
L 1-3-4 $44257000 | 12|7874w COVER FRAME, W
1-3-5 $44256001 | 12|F3 /5w HINGE, W
1-3-6 061300616 | 36|45 13x6 SCREW, FLAT M3X6
1-3-7 026030236 | 36|eS>+¥Hx34%3 WASHER, PLAIN 3
1-3-8 021300206 | 36|22 2+V k3 NUT, 2 M3
1-3-9 $39459001 | 24{4#>%va SHOULDER SCREW, M4
1-3-10 021400206 | 24|22+ ta NUT, 2 M4
1-3-11 $44255001 | 12|45 7~-2w CLAMP BASE, W
1-3-12 $32897000 | 12f/x¥> 3y SNAP LOCK
1-3-13 062300506 | 24|+ ~23x5 SCREW, PAN M3X5
1-3-14 021300206 | 24{232% v +3 NUT, 2 M3
1-3-15 $44258001 | 36|75 7owWH A KES GUIDEPIN
1-3-16 028030246 { 36|/ ¥ H %23 WASHER, SPRING 2-3
1-3-17 $44645001 | 12|#H >4y T£H o3 CAP HOLDER BAR ASSY
1-3-18 U08671003 | 48|+-+~+ 4 Z3X508 SCREW, PAN (S/P WASHER) M3X5
1-3-19 $39460000 | 48|11 45U v T BINDER CLIP
1-4 544356001 ey rmor-vss SETTING FRAME GAUGE ASSY, WIDE
1-4-1 544841001 1r-vyursss GAUAGE RING ASSY
1-4-2 $44851001 ooz ryr-14 FRAME STOPPER PLATE
1-4-3 544847001 2(4> %95 SHOULDER SCREW, M5
1-4-4 $44848001 2|xHhy SPRING HOOK
1-4-5 544849001 1e%x SPRING, EXTENSION
1-4-6 $44852000 | 2|7v &V 14 FRAME HOLDER PLATE
1-4-7 0A5400806 | 4|+ ~¥ % 34x8DB SCREW, PAN (S/P WASHER) M4X8
1-4-8 544858001 1r=—o+51158wW GAUGE COPYING PLATE
1-4-9 052400606 | 4|+ ~2/5%E54x6 SCREW, PAN (S/P WASHER) M4X6
1-4-10 544846001 Wevrmoro527 CLAMPER
1-4-11 $39499000 | 1|V r7oTaw RUBBER, SET FRAME
1-4-12 544853001 ey r72¥H3wW WASHER
1-4-13 $16691000 | 1|/ 7# L h8x25 KNOB BOLT, M8X25
1-4-14 018500836 | 4|7 # £ ks5xs BOLT, SOCKET M5X8
1-4-15 025050236 | 4|ES¥HxFavs WASHER, PLAINM 5
1-4-16 544860001 177155214 FRAME POSITIONING PLATE
1-4-17 U08671003 | 2| +-+~+ 4 Z3X5D8 SCREW, PAN (S/P WASHER) M3X5
1-5 028050243 | 6|/Xx¥H %25 WASHER, SPRING 2-5
1-6 $42610001 6[L-ns1 RAIL BASE
1-7 018400836 | 12|7+#J haxs BOLT, SOCKET M4X8
1-8 542611001 6Ty b CAP BRACKET
1-9 149483001 6= 3K M KNOB BOLT, M6
1-10 $42446001 | 12|77+ % h¥ ¥ I6x14 BOLT, SOCKET (S/P WASHER) M6X1 4
1-11 $32877101 | 12|1Fx k> POSITIONING PIN
1-12 $46414001 EPPECAVEELE NEEDLE PLATE ASSY, C-FRAME DEVICE
1-12-2 544766001 6l7Tr1s FELT, 1.5

155-960-940 155-960-940
87



X . &% (F 7 3 > 8RF) / Bobbin winder mechanisme (Option parts)
/ Spuler (Sonderzubehor) / Mécanisme du bobineur (Piéces en option)
/ Mecanismo del devanador de la canilla (Piezas opcionales)

X . %%&B8& (4 7 > 3 > EBSh) / Bobbin winder mechanisme (Option parts)
/ Spuler (Sonderzubehér) / Mécanisme du bobineur (Piéces en option)
/ Mecanismo del devanador de la canilla (Piezas opcionales)

89

REF.NO. CODE [qTY ELAq NAME OF PARTS RM
2 542936001 ITEL R S VLR BOBBIN WINDER SET, B
2-1 $31973109 | 1{frexvmFss BOBBIN WINDER ASSY
21175 | 2.1.17.2 2-1-1 008300604 | 4|+ r>z3x6 SCREW, TRUSS M3X6
2-4 2-1-2 $35032101 2(2 xx226x55 SCREW, M2.6X5.5
2-1-3 028260242 | 2|/ x#¥#H %226 WASHER, SPRING 2-2.6
2-1-4 $39901001 rrexss BOBBIN WINDER SHAFT
2-1-5 014300332 | 2|7+2#323x3 SET SCREW, SOCKET (CP) M3X3
I 2-1-6 154024001 1|xes 9z BOBBIN PRESSER
- 2-1-7 154092001 Hrresyrgeys BOBBIN WINDER CLAW
! 2-1-8 014680422 | 2|7+ rxxva374 %3 SET SCREW, SOCKET (CP) SM4.37
l/ 2-1-9 152361001 11 resLsi— BOBBIN WINDER LEVER
, 2-1-10 152362001 Hrrexgrzy BOBBIN WINDER SHOULDER SCREW
K 2-1-11 111942001 1121z SPRING, PLATE
o 2-1-12 111943001 1121z 9r5% WASHER
e 2-1-13 060660512 |  1|/51 > K318-20x5 SCREW, BIND SM3.18-40X5
2-1-14 152363001 12 urza TWIST SPRING, A
2-1-15 047301042 | 1|xvusses PIN, SPRING ROLL AW3
2-1-16 152364001 | 2|»35- COLLAR
2-1-17 146197001 11 rynzsz THREAD CLAMP ASSY
2-1-17-1 146198001 11 rynzaz THREAD CLAMP KNIFE
2-1-17-2 146199001 1Hrrvnzys THREAD CLAMP DISC
2-1-17-3 146200001 1|k x9csa RETAINING RING, CS4
2-1-17-4 144505000 | 1|1 rPoF1/5% SPRING
2-1-17-5 118764002 | 1|4> %3437 SHOULDER SCREW, SM4.37
2-1-18 $39847001 11 rvsE-45492 BOBBIN WINDER MOTOR ASSY
2-1-18-1 $39908000 | 1|1 rexE—2% BOBBIN WINDER MOTOR
2-1-18-2 152507000 | 1|=1202x1 VD MICRO SWITCH, D
2-1-18-3 152508000 | 1|{=r407251-2 MICRO ACTUATOR
2-1-18-4 152509000 | 1|3sm>a%x7 %€ NYLON CONNECTOR, E
2-1-18-5 552851001 | 2|e>%—3+#1858 TERMINAL PIN, #1854
2-1-19 152645001 1*EL 4T 12 BOBBIN HOLDER PLATE
2-1-20 062300616 | 1|+~am3xe SCREW, PAN M3X6
2-1-21 025030236 | 1|e5¥#HxFams3 WASHER, PLAIN M 3
2-1-22 158597001 11 rexx b YIo— BOBBIN WINDER STOPPER
2-1-23 $21103000 | 1|1 rvxn—%x2C BOBBIN WINDER HARNESS, C
2-1-24 516669000 | 1|7o74%05a PROTECTOR, 0.5A
2-2 542926001 11 re%251 BOBBIN WINDER STAY
2-3 0A5301005 | 2|++~+% 33x1008 SCREW, PAN (S/P WASHER) M3X10
2-4 $42935001 | 2|#xEr 42370 BOBBIN STAND, L
2-5 021400206 | 2[23a2+v ra NUT, 2 M4
2-6 145571101 11 r=27o318123 B/WINDER GUIDE BRACKET ASSY
2-7 145446001 | 2|1 rF35245 TENSION DISC
2-8 100401001 11 rxanynz TENSION SPRING
2-9 100136001 11 rFanoryr TENSION NUT
2-10 052400806 | 1|#~=2/txE35axs SCREW, PAN (S/P WASHER) M4X8
2-11 150179002 | 1|zx7-n 28 SPOOL SHAFT, B
2-12 028050246 | 1|/xx¥#H %25 WASHER, SPRING 2-5
2-13 021500103 | 1|#v k1225 NUT, 1 M5
2-14 $15269050 | 1|x7—s=v A SPOOL MAT, A
2-15 $43912000 | 1|1 rexE—52/1—2243 B/WINDER MOTOR HARNESS ASSY
155-960-940 155-960-940
90



. HREBRIR (H¥RE85M) / Attachment set (Supply parts) / Anbausatz (Lieferteile)

/ Jeu d’accessoires (Piéces fournies) / Juego de fijacion (Piezas de suministro)

Y . (TR ERR (HREB5h) / Attachment set (Supply parts) / Anbausatz (Lieferteile)

/ Jeu d'accessoires (Piéces fournies) / Juego de fijacion (Piezas de suministro)

91

REF.NO. CODE Q'TY e Aq NAME OF PARTS RVE
4 545648001 tHWeloazvybvs LOWER SHAFT UNIT
4-1 $42509000 1o&v945-2 LOWER SHAFT CASE
4-2 S42510051 N8I 92F1K5=-2 LOWER SHAFT SLIDE CASE
4-3 $42511101 W PEYF LOWER SHAFT
4-4 $42512000 1\oavoanx-4 SPACER
4-5 048190242 1 rkx77F35C19 RETAINING RING, C19
4-6 070698800 1|2~<T 77469822 BALL BEARING, 698ZZ
4-7 048080142 b7 T239C8 RETAINING RING, C8
4-8 $42513051 11859254 FE> SLIDE PIN
4-9 081004870 1oy > sa O RING, S4
4-10 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
4-11 $42515201 1Ay TVLFTF COUPLING HUB, F
4-12 $42516301 1pYFVINTRY 3 COUPLING HUB ASSY, R
4-13 $42517000 1Ny F12Y TORQUE DISK
4-14 012500536 417+ 55X5 SET SCREW, SOCKET (FT) M5X5
4-15 545639000 1MNAFVELTE-—2517 3 STEPPING MOTOR ASSY, S1
4-16 018301036 3|7+ HE Ik 3X10 BOLT, SOCKET M3X10
4-17 025030136 2|lES¥H X A3 WASHER, PLAINS 3
4-18 $42520001 U PEPYAPE R LOWER SHAFT SENSOR PLATE
4-19 $41269001 1Bct>H—%nN>y 2 SENSOR PCB ASSY, BC
4-20 $45637000 PEPYA Y AT VAA L-SHAFT SENSOR HARNESS ASSY, 1
4-21 060400616 117814 > FMax6 SCREW, BIND M4X6
4-22 060300516 2|/81 > F3X5 SCREW, BIND M3X5
4-23 $32474001 11 Kon MOVABLE KNIFE
4-24 $32475001 1| xxva SCREW, M4
4-25 $32476001 RSN 2AY: A MOVABLE KNIFE COLLAR
4-26 $32477001 1Mazsan FIXED KNIFE
4-27 $44924001 112 X % IM3X5.5 SCREW, MSX5.5
4-28 $36135001 HER L AR THREAD HOLDING PLATE
4-29 $32480001 1 4 %2T3X25 SCREW, M3X2.5
4-30 $42461151 HAVEEE X NEEDLE PLATE BASE
4-31 047200542 HZATULTEAW2 PIN, SPRING ROLL AW2
4-32 062400816 4|+ ~N24X8 SCREW, PAN M4X8
4-33 S04557000 175> &2 1PLTIM BAND, PLTIM
4-34 $42526000 19— 3 X 2EF6F2027 3 THERMISTOR
4-35 $42519000 1arwnzx SPRING, COIL
4-36 $42514000 1Wo&2T9H5—-2H11— LOWER SHAFT CASE COVER
4-37 $42530000 1FHooda RUBEER CUSHION
6 S44771000 KV IZFNT—T TAPE
7 $44772000 1Hoarhr vy Fvy o4 ADHESIVE, INSTANTANEOUS
8 S46311000 HxK%oLYyFvoH¥a ADHESIVE, EPOXY
155-960-940 155-960-940
92



Z . HiBSERA{R / Accessories / Zubehdr / Accessoires / Accesorios

Z . TR SRE{% / Accessories / Zubehodr / Accessoires / Accesorios

REF.NO. CODE Q'TY P NAME OF PARTS RM
1 122991001 1|7vVoE>KUT40 ACCESSORY BAG
6 142443001 1% <=7 219x%52 SCREW DRIVER, 1.9X52
7 118837001 1|xv <=7 3.4x70 SCREW DRIVER, 3.4X70
8 101572101 1% Y= 7 55X190 SCREW DRIVER, 5.5X190
9 150332001 175X KZ1/5—NO.2 DRIVER, NO.2
10 150335001 16Hn 2Ky ZIXF+5 HEXAGONAL WRENCH, 5
11 118064001 16Ky 254 HEXAGONAL WRENCH, 4
12 142721001 167 #Fy 2843 HEXAGONAL WRENCH, 3
13 154125001 1l6h 2K XiN+25 HEXAGONAL WRENCH, 2.5
14 142002001 1l6n v #ry 2¥F2 HEXAGONAL WRENCH, 2
38 37 36 \ 15 546430001 1eno X xI<%T15 HEXAGONAL DRIVER, 1.5
40 39 @y 16 107780001 | 1|z /3F10x12 WRENCH, 10X12
> 17 142205001 1|=7v57x8 WRENCH, 7X8
% 18 $08132001 | 1|z, #s5 WRENCH, 5.5
19 $32542001 12{FKE>L BOBBIN, L
20 $15629111 1222/ UDBXKS#114 2 NEEDLE ASSY, DBXKS (#11)
21 184783001 1|43 SCISSORS
22 117466000 1lerevy b PINCETTE
24 $15270050 | 12|27 —-A<Y kB SPOOL MAT, B
25 S00966100 1W7u-—252>230 GREASE TANK, 30
26 $S08170001 HWzHhaxo=7Y SCREW DRIVER, Z-STEEL
29 $32841051 TNWhoFoy-2 BOTTOM DEAD CENTER GAUGE
30 114483002 HERUF15-73 OILER ASSY
31 154702101 1y OIL TANK
34 542570001 6|47 PRESSER FOOT
35 532656051 2|1 F % XN~ POSITONING BAR
36 620833080 3jGe1—-Xx8A GLASS FUSE, 8A
37 $43641009 2|Gt 1 — X8AFB GLASS FUSE, 8AFB
38 $43642000 1|Gez—x1A GLASS FUSE, 1A
39 543643000 1|ex—=X0.2A GLASS FUSE, 0.2A
40 502887000 1fea—X15A FUSE, 15A
41 543468000 41Ky dh RUBBER CUSHION
42 $33818001 AILANLHF X1 R LEVELCARION BOTTOM BOARD
46 534455000 | 60|x +160L NET, 160L
55 a7 115157001 1168 7K Xi15+6 HEXAGONAL WRENCH, 6
46 48 535839000 6|TL1a2sovYy RUBBER PLATE MAGNET
T 50 542505001 1N bxUF—Y GAUGE, TR
51 —1 51 543464001 1MNAvI77vE GAUGE PIN, POSITIONING
' " o 52 504926100 117 —-x%>%78BR2 GREASE TANK, BR2
A7 A 53 $44342000 | 1[{>vU>v INJECTION PUMP
/ OPTION PARTS 54 $44343000 | 1|e~v b DROPPING PIPET
55 $44339000 | S54|J LA bUK RUBBER STOPPER
AT R " OPTION PARTS ”
20 $15629109 113 2> /7 DBXKS#97 2 NEEDLE ASSY, DBXKS (#9)
20 515629110 11222/ U DBXKS#107 3 NEEDLE ASSY, DBXKS (#10)
20 515629112 1222/ JDBXKS#127 = NEEDLE ASSY, DBXKS (#12)
20 515629113 113222/ UDBXKS#13%7 3 NEEDLE ASSY, DBXKS (#13)
20 515629114 113222/ U DBXKS#147 3 NEEDLE ASSY, DBXKS (#14)
20 $15629116 11222 /VYDBXKS#16%7 3 NEEDLE ASSY, DBXKS (#16)
20 515629118 11322 /v))DBXK5#18%7 2 NEEDLE ASSY, DBXKS (#18)
20 $33825111 1177 1) DBXKS(U)#11% 3 NEEDLE ASSY, DBXK5(U) #11
49 S$15269050 | 27|27 —n<Y kA SPOOL MAT, A
50 $42505001 1M1 rFVHF-Y GAUGE, TR
OFNBERDBPMEBEET I ENHBVET, © Les détails des accessoires inclus sont sujets & des changements.
© The details of included accessories are subject to change. © Los detalles des accesorios incluidos pueden variar.
© Anderungen in der Aufstellung der Mitgelieferten
Zubehére sind vorbehalten.
155-960-910 155-960-910
93 94



Op1.#®Lw 5 # (7> 3> &) /Embroidery frame (Option parts)
/ Stoffdruckerful (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

Op2.%IL w 5 # (+ 7 3 > EB&) / Embroidery frame (Option parts)
/ StoffdrickerfuB (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

CODE & % /NAME OF PARTS Lty + /Lset Rt b /Rset CODE £ % /NAME OF PARTS
LYY EIIFLEY b
542292101 ¥ |1 ,0c ARROUND ARM SET, L
593970 —-4LT7 32
YT EREY 543465001 HOLDER BASE FRAME ASSY
542295101 3 |1 5l AR ROUND ARM SET, R
& % /NAME OF PARTS f&® T Y7 /Sewingarea
& % /NAME OF PARTS &1 7 /Sewing area
. |7V 7730x835 3 37 730xa37 £
542330001 3 |1 5el AR FRAME SET, 3043 285X410mm 543473001 SQUARE FRAME SET, 30X43 285X410mm
YRS — S 57 %730Xx487 2
$44700001 T/U;E'Z ZR FQE;E\ASSY’ - 30X50mm 533804101 SQUARE FRAME SET, 30X48 450X305mm
YTy —077 3
544703001 TUBELAR FRAME ASSY, 07 S5X70mm
Y7 —107 %
539101001 TUBELAR FRAME ASSY, 10 85X100mm $15642001 772 Z175mm
Y5 —137 3 ROUND FRAME, SPF-21
539105001 TUBELAR FRAME ASSY, 13 115X130mm
J50%/ 77 —07
515623000 TUBULAR ROUND FRAME, TFA-07 @30mm
0%/ 77 —09 I27425
515624000 TUBULAR ROUND FRAME, TFA-09 @50mm 515646001 ROUND FRAME, SPF-25 @210mm
Jr/OF/ 7012
515625000 TUBULAR ROUND FRAME, TFA-12 @80mm
790F%/ 7715 77177 24X24
515626000 TUBULAR ROUND FRAME, TFA-15 @110mm 515650001 SQUARE FRAME, SPFA-24X24 205X200mm
Jo0%/ 75 —18
$35655001 2140mm H9 745X23
TUBULAR ROUND FRAME, TFA-18 $15654001 SQUARE FRAME, SPFA-45X23 415X170mm
T 0%/ T4 —24X24
$15627000 205X200mm #1477 7 45X27
TUBULAR ROUND FRAME, TFA-24X24 $15658001 SQUARE FRAME, SPFA-45X27 415X215mm
ZJ50F /749 —24X30 #4774 45X32
515628000 TUBULAR ROUND FRAME, TFA-24X30 285X215mm 515660001 SQUARE FRAME, SPFA-45X32 415X260mm
0% /749 —32%45
$36495001 TUBELAR ROUND FRAME, TFA-32X45 410X260mm S8R5 / For supply parts
2 gt R MO TR A
##: A Es& / For supply parts $34558000 SCRE\7V$K§OB MAaX10 @ /For setting the holder base
DoFITEASET21 ’ assy
$33207000 ADJUSTING SCREW. 21 s S=8mm,L=21mm
ToFATEAR I ~ B
$33208000 ZD'ZJSTEI'N%EC‘;:W/ZZ: §=8mm,L=23mm 533207000 ADJUSTING SCREW, 21 S S=8mm,L=21mm
= & DUFAVEARID j ]
$33209000 ZS&?N%J:C{RE*W/ b ‘/. S=8mm,L=27mm 533208000 ADJUSTING SCREW, 23 S=8mm,L=23mm
— L D5FIA A xT27 _ _
$29634001 AUD,ZL?;:I]N%E’C?(S{W/LL S=8mm,L=31mm 533209000 ADJUSTING SCREW, 27 ‘/L‘ $=8mm,L =27mm
DoFI Y EIL _ _
155.960-201 529634001 ADJUSTING SCREW, L S=8mm,L=31mm
BRSO — RS X PEEH I TV ARRAIE. ERBRTT,
*n f=]=] g (<] -] T g [=]-] T 155_960_201

¥¢ The parts indicated by the ¥ symbol in the parts code column are standard parts.

Y7 Die in der Teilecodekolonne aufgefuhrten Teile, die mit dem Symbol ¥ bezeichnet sind, sind Standardteile.
¥¢ Le symbole ¥ dans la colonne de code de piéces indique les piéces normales.

% Las piezas indicadas con el asterisco X en la columna de c6digo de piezas son piezas normales.

Y BRSO - KIS x pEEHEh TV 3ERIE. FRBATT,

Y¢ The parts indicated by the 3 symbol in the parts code column are standard parts.

Y¢ Die in der Teilecodekolonne aufgefiihrten Teile, die mit dem Symbol ¥ bezeichnetsind, sind Standardteile.
v¢ Le symbole 3 dans la colonne de code de piéces indique les piéces normales.

Y¢ Las piezas indicadas con el asterisco ¥ en la columna de c6digo de piezas son piezas normales.

95 96



Op3.%|L w 5 # (4 7 3 > #B&h) / Embroidery frame (Option parts)
/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

OP4 %I L w 58 (#F 7 3 > BB&) / Embroidery frame (Option parts)
/ StoffdrickerfuB3 (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

CODE & % /NAME OF PARTS
S43465001 3 | PRAE Adsy
& % /NAME OF PARTS YT Y7 /Sewing area
5 ED RN

515612000 ;;EE/R;:I;":RZ;IE HOLDER, PFH2- 2 ilf:;:ic:il:::gt frame
SIS0 lsooianerrmae ooy T
515618000 mr?sz :o;v(\)u?) FRAME, SPF-07 230mm
SIS0 leroeenerrmae o T
515613000 Ijl\_lr?lJEZ:OTnglgD FRAME, SPF-09 @50mm

SISEIS000  lpanereame ez T
515620000 IjN-:lJEZ F?OTJILZD FRAME, SPF-12 @80mm

SISEIO000  fomamneremavesenrs T
515621000 I_)l\;;JEZ R7OTJI115D FRAME, SPF-15 @110mm

SISEUO00  loanermaveees T
515622000 Ijr\;:lJEZ:OTJIL?) FRAME, SPF-18 2140mm

Wi E 2B / FOR SUPPLY PARTS

$33209000 AVD'ZL:TEIIN%“SZC‘L:W/ZZZ "(l S=8mm,L=27mm
$29634001 FEAARA Aty S =8mm, L=31mm

TeEHT— FRIC X AERI R TV 2BHE, EEBECTT,
¥¢ The parts indicated by the ¥ symbol in the parts code column are standard parts.

¥¢ Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol X bezeichnet sind, sind Standardteile.
Y7 Le symbole ¥ dans la colonne de code de piéces indique les piéces normales.

Y¢ Las piezas indicadas con el asterisco ¥ en la columna de cédigo de piezas son piezas normales.

97

155-960-201

CODE & % /NAME OF PARTS L+ v + /Lset Rt v + /Rset
Ly vE/FLEY B
542292101 ¥ |7 5¢| AR ROUND ARM SET, L
L |lyvE/9FREY B
542295101 3 |7 ,3¢| AR ROUND ARM SET, R
& % /NAME OF PARTS %7 /Sewingarea
Y4 23X24% 2
544715001 TUBELAR FRAME SET, 23X24 220X225mm
YT 23X437 %
544720001 TUBELAR FRAME SET, 23X43 220Xa15mm
VY 74 30X28% 3
544725001 TUBELAR FRAME SET, 30X28 285X270mm
YT 4 80X43% 2
544730001 TUBELAR FRAME SET, 40X43 385X410mm
g % /NAME OF PARTS By 7 /Sewing area
bS5 7423X24% 3
544716001 SQUARE FRAME SET, 23X24 @ 225%210mm
ES7423x43%7 3
544721001 SQUARE FRAME SET, 23X43 @ 415X220mm
£S5 79740X437 %
544731001 SQUARE FRAME SET, 40X43 415X385mm
B> 7 %730%x287 2
544726001 SQUARE FRAME SET, 30X28 @ 270X285mm
155-960-201

WHAI - PRI X AR EN TV 38R, IFEBRTT,
Y¢ The parts indicated by the 3 symbol in the parts code column are standard parts.

Y7 Die in der Teilecodekolonne aufgefiihrten Teile, die mit dem Symbol ¥ bezeichnetsind, sind Standardteile.
Y¢ Le symbole 3 dans la colonne de code de piéces indique les piéces normales.

Y¢ Las piezas indicadas con el asterisco ¥ en la columna de cédigo de piezas son piezas normales.

98




Ga .7 — T BB&a—55% / Gauge parts list / Lehrenliste / Liste des Piéces decartment

/ Lista d’ePiezas de calibradores

Ref.No. 1

3

Ref.No. 2

Ref.No.3

00O

0.5 2.1 25
@2 @2 @2
Ref. No. 4 Ref.No.5
0®0 009
25 5
a

]

155-960-910
Ga ./ — T BREa—5E 3% / Gauge parts list/ Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores
REF.NO. CODE [qTY Er Ao NAME OF PARTS RIVE
1 $34807001 6|NUTF1205 NEEDLE HOLE PLATE, T=0.5 ><
2 $32482001 6[UFF1%0 NEEDLE HOLE PLATE, T=0
3 $32611001 6l uFFrr4a2 NEEDLE HOLE PLATE, T =2
4 $32612001 6l nUFF1454 NEEDLE HOLE PLATE, T = 4
5 $32613001 6| FF1 456 NEEDLE HOLE PLATE, T=6
155-960-910

WEBAR O - FRIC X MRS TV HIMAR. FRRETT.

Yt The parts indicated by the 3 symbol in the parts code column are standard parts.

% Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol 3% bezeichnet sind, sind Standardteile.
%t Le symbole ¥ dans la colonne de code de piéces indique les piéces normales.

% Las piezas indicadas con el asterisco X en la columna de cédigo de piezas son piezas normales.

99



Wa l. 00000 /Warning labels / Warnschilder / Etiquettes d’avertissement
/| Etiquetas de advertencia

00000 /Warning labels

00O [/ Name of Parts

Size(mm)

Code

Ooooooooooof
gooooooooo
oooo
gooooooooo

goooooooodf
o

gboooogn

40X64

S38353-001

ADANGER AGEFAHR A DANGER

il cause injuy

Tum off main 0

suitch and unplug
cord before [

opening tis cover.

pannungD | un votage non adaptél

APELIGRO

Un votaj nadecuadol]
las [

Vor Offien des
Gehauses [
Hauptschaler 0
ausschalten und 0
Netzstecker ziehen!

Pour ouvrir cette plaque, 0
‘couper le contact

general de la machine [
et debrancher le cable [

erides
Antes de abrir esta [
1apa, desconecte la [
méguinay I

Label, elec. shock 4 lang.

35X118

S38352-001

A EE

00ooooooooon
oooooooooon
oooooooooon
oooooooooon

gooooooooooo

oooooo

goooooooooon

52X84

S38357-002

A CAUTION

may cause injury.J

Operate with safety devices.
Tumn off main switch before
changing needle, cleaning [

Moving partsC]

etc.0l
e

Label, operation (BAS) Eng.

52X84

S38571-002

A0 0D

° noooooooog
000000000
0oooooooog

N oooooo

gooobogooog

40X64

S43483-001

ACAUTION

MAACHTUNG | AATTENTION

AATENCION

the table.

® Table may be
damaged.
\ / Do not get on

Der Tisch kann| Vous risquez
beschadigt|d'endommager
werden. la table.

Nicht auf den [No montez pas
Tisch stehen. |sur la table.

La mesa se
puede dafar.

No pise la
mesa.

Label, fall 4 lang.

35X118

S43484-001

c 0oo0ono
CAUTION

gooono
Label, high temp.

15X37

UD0280-001

151-960-050

100



101

Wa 2. 00000 /Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

00000 /Warning labels 00 /Name of Parts Size(mm) Code
R L=16 | $36924-001
Mark, injury
oooon
S 10X30 | $37058-001
Mark, arrow
PEO OO
PE 7.5X12.5 S37059-001
Mark, PE
ogooooo
¢ 12 S37060-001
Mark, grounding
151-960-050



	Index
	BES-960BC, 1260BC
	A. Machine Body
	B. Belt cover mechanism
	C. Crank shaft mechanism
	D. Upper shaft mechanism
	E. Needle bar mechanism
	F. Needle bar flip-up mechanism
	G1. Presser foot mechanism
	G2. Presser foot mechanism
	G3. Presser foot mechanism
	G4. Presser foot mechanism (Option parts)
	G5. Presser foot mechanism (Option parts)
	H. Presser foot mechanism
	J1. Feed guide mechanism
	J2. Feed guide mechanism
	J3. Feed guide mechanism
	K. Lower shaft mechanism
	L. Thread trimmer mechanism
	M. Needle bar and driving clutch mechanism
	N. Upper threading mechanism
	P. Thread wiper mechanism
	Q1. Thread tension
	Q2. Thread tension (Option parts)
	R1. Control box mechanism
	R2. Control box mechanism
	S1. Power supply equipment mechanism (BES-960BC)
	S2. Power supply equipment mechanism (BES-960BC)
	S3. Power supply equipment mechanism (BES-961BC)
	S4. Power supply equipment mechanism (BES-961BC)
	S5. Power supply equipment mechanism (Option parts)
	S6. Power supply equipment mechanism (BES-960BC, 961BC)
	T1. Power table
	T2. Power table
	U. Synchronizer
	V. Boring attachment set (Option parts)
	W1. Cap frame device (180 x 70 mm)
	W2. Cap frame device (360 x 85 mm)
	X. Bobbin winder mechanism (Option parts)
	Y. Attachment set (Supply parts)
	Z. Accessories
	Op1. Embroidery frame (Option parts)
	Op2. Embroidery frame (Option parts)
	Op3. Embroidery frame (Option parts)
	Op4. Embroidery frame (Option parts)
	Ga. Gauge parts list
	Wa1. Warning labels
	Wa2. Warning labels



